23 N1

e A AL a0

N

SRRSIEE

B e e s gz

A 2

gre
FERIAVE




RPN
AR )

SR % o P WHCLER SO L.,
(20 ML LELTRE
(8] % VOMEE A ADRF ........

(2] IR
BIEyF7y 7HBEBOML .. .......
[4] 7TOREY—KDLy T4 27 .,
(5} BAAIL ..o

6] =¥ ¥y OBR L

BREAE Liiiiiiiiiei i

ABOLMBEIEB LD LD, FE4 CRETBBENHN £ T,

MBI BRI oo

g S Table of contents

10
16

24

28

29

30

31

Preface .. e e e e e e et P 2

Section for vnmvwnwﬁcs

[1] Items necessary other than the kit ........... e ... 3
{2} Tools necessary for assembling ................ ... ... . .. ... 4
[3] Kind of screws and how to see the'sizes ......... e 4

Section for assembling

(1) Partial assembling ......... e 5

[2] Assembling the ww.,o.% frame ........... e taaaaan. 10

(3] >.mmva::m n:m v;nr_..cv mechanism ............... P 16

[4] Setting the radio transmitter and servos ............ P 24

(5] Final assembling ...............ccooeiieieenieneinn., 28

(6] Handling the engine .................. EETTT T e 29
Zmao._...wzmm mon”mwmm@. e P e, 30
Parts for repair ..... e, .............. N e 31

The specifications herein shall ,,vo,,msE.onn to change without any prior notice for
improvements. L -

cmfal e -



ELC®HIZ

PREFACE.

-wm_l_l CI%W 134X
IFOQUOCIS Gx-25

BELL UHABA O I 4 A% 7N RAr—Nyn sy L, B iElmE s 51
HIZ, Iy bEDY, V- b FOMIHT I YY) - KRECERBLT
BYF¥,

X, #ixEto2sCCT » mﬁﬁrﬂsm48A xw N (-
1F 397w mﬂ?%m%u,ﬂwm%o

M.QH&:\.W...IW

A A M= —EFE 1,800m/m

—rvo-—%—EiE 310m/m
ﬁﬁm |  1,570m/m
HE PG : - . 345m/m
eHER B 7,150g

ERY — K, M%%smmrhs%%:wam4

Ty 25cc#’ V) v x v ¥ (HGE-25EH)
A 1 @?m¢r%¢%?eu%wn£ﬁ$ﬁv

A, WMSﬁ%ww#%*¢+>$mrﬁsv$:m%ﬁ%ﬂmmﬁw.

BOFTA, FELOWHTIY LI CALAROMELZRIBEEL 221D D
THLKREF S0 Thh TS, FRPABLEDNEITILHMAT, Ay 3
T —OBETTDICHEHBLTAOLHEIRBEOTTE W, MY %2150 2811
BREOW - -MBEEL BHEIOT SV, | ,

Ry DREORE, WROTHE, BHECOVTEHELIRE T,
F—BRBOTR -TEFH-HE I}, BERTTY., BRAE - FUK
RIEDENE bV, LOFR—HXSHBLERI CHRELLAALBEEO LD
ERT SV, XEFSETOMARELTAENoABEHL T TS,

BELL UH-1B IROQUOIS is scaled down completely. In order to height the sense of a
real helicopter, various accessories such as cockpit accessories, seats and small
accessories are equipped in this kit. A newly designed 25cc gasoline engine is mounted,
and it ensures dynamic flight. You will be satisfied with this powerful kit,

Technical data

Main rotor diameter . -1,800mm

Tail rotor diameter - 310mm

Body length _ 1,570mm

Body width , 345mm

Fully-equipped weight - _ 7,150g
- (This weight B»% change somewhat according to the iﬁmrn of loaded servos w:m
battery). . : C

-Engine A - 25cc mw.mo::o m:wmzm (HGE-25EH)

‘Radio 4-channel and 5-servo specification (Radio for rm_moovemw.v

This kit helicopter has been so designed that everyone can enjoy flying this helicopter
with full performance %m_‘._mw@m However, if you make correct assembling, full
cm..mc::w:nm can not be secured and also incorrect assembling causes a danger to occur
in the flight. Please carefully read this instruction completely to the end, and you E:mn
be well acquainted with the structure and construction of the helicopter before you
begin assembling it. Before assembling, make sure of the quantity and details om ero
parts.

Once you open parts bags, we are not responsible for any shortage of zwnom. If there
should be shortage in the packed parts, please have the dealer stamp on your user’s card
and please send it to the business department of HIROBO INDUSTRIAL CO., LTD.
together with the details of shortage. When you place a call Enmaz% to us, please advise
us of the treatment number,



F oy MRSHIDLEL H0)

® Vx40O
Additional items needed to complete your IROQUOIS helicopter. EAMIRY v 40l CTORFTHTT M, BENLEOHE Y v 4 0 LMD ¢
. MR AT,
© i Gyro

SehBl Lo~y a sy —R7ofey b ARECT,
6%~ KO & LD L £ 7,
MITIA 7oK COMATIETY 4, BldUK S ¢4,

This helicopter may be flown without a gyro. However, gyros are relatively inexpensive
and easy to install. The improvement obtained by using a gyro will enable the beginner to
learn more quickly, and the expert to produce better flight. It is therefore

MR L v TY, recommended that one be installed.
Radio Control System

A minimum of 5 channel helicapter radio is best of this kit. @ HiY)

A airplane radio can be used but it should be instatled to use 6 servos. A 4-servo system Present

will not allow the best performance from your IROQUOIS and is not recommended.

Bl
Absent

® MH LAy T
WA A4 230:1 ERLTT &,
Fuel and fuel pump
Use non-lead-added high octane value gasoline(30:1).

A/

WER S 7 (@)

HYULiRE30:1
Fuel pump (Electric type) BHRL T(FEBHR)

Fuel
F
vel pump (manual type) Mixed gasoline 30:1

O BERAMEA Y TEH V) L BIKT BB ERANBE0T, BHL AL TT &,
@ MHA Y TOMBIA TUHRA ) VRERELTT & w,
(YUt T BEEEEEA)
NOTE: '® Please-never use an electric type fuel pump. Otherwise gasoline may ignited.
@  The fuel pipe of fuel pump should be of a gasoline resisting type. (Silicon pipe
shall not be used).



HITICDHEL TR

Tools necessary for assembling

OLBL > F 1520253.0mm
L-type wrench

@+ F31/\-3188
1 2B RUME K5 1/5—
Phillips screw driver
No.1,No.2 and precision screw

(% v MIR)

) (Included in Kit)

1.5~3.0mm

@Ky I AL F
Nut driver
M3+ A J‘

For 3mm _‘:.Y
O ¢

SR/

Y mar+y A
For 4mm nut

¢

Uo:—u_m-r.mmmmm wrench

M\.M\wa::

R UOWEE Y 1 XDRH

Kinds of screws and how to see the sizes.

OxvwTXIYa-
Cap screw (CS)

@S VA~ F
Needle-nose pliers

2.5mm

: T
. .m_:l::
_ H
' . 3mm

@F NERE X
. Pan head machine screw (PH)

T
12mm
=
3mm -

. M3 X8 CS ) M. M3 x12PH
Example L Example )
5 P 1; r**e%uocul,z : ; _1$z§nx
gmm 7 DX &3mm Cap screw FIOXE3mm- Pan head machine screw
-5 Dia.ofscrew 2V 0E E8mm U_,P of screw *IDOEKE 2mm
: Length of screw ‘Length of screw

@ty b2 a-
Set screw (SS)

M3 X 588

@EyELTEQERSY ET)
Tapping screw (Two typesare available) (TS)

&

=T
; 1.5mm~3mm E10mm
®= @3 @Nnvsr—+17 ~ S -
Side cutt, Scissors Modeling knife H...BB w_L
e cutters odeling knife | mm. . M3 x 10TS
3mm : mxmav_mll_ _|.
o . FyEJEZR
DA &3 . .
, ‘.wumM ”Vmumﬂnw@ias Tapping screw
o XD E 10mm
Length of screw
®+v b @7y Y-
Nut Washer #3x8FW
. . M2+ b M3+ v b MaF v h $2FW Flat washer (FW)
ZDMBMILICDELHD BUETHEHO>TVET) M2 nut M3 nut M4 nut Flat washer (FW) 23

, Other items necessary for assembling

®*vayy CBMIEN A QI K% S IEMA
Thread locking agent Cyanoacrylate glue 309+ H

s Epoxy mEm.mon
. —-,  30-minute -

Available at a hobby model shop.

@F1avFy b

L XRBOKRLTY,
Nylon nut ;

OND+ v FBRLODF (OLBHON Ty FTT .

2mm 3mm 4mm . 22 @
b S G O 2
mm

= —F 1O 8

Iw Zw_os.:,:.u

This is a nut which is furnished witha nylon insert to prevent
loosening under vibration conditions.



(1]

B—2—=~vy KEODMILT)
Assembling the rotor head section(l)

(39

(2)
3

(4)
(6)

(6
N

(8)

(1)

(2),
(3).

.

(5).

(8).
.

(8).

(%)

A=y T L= FhV ¥ —BUTE ko TWEFT DT, TL— Kool Y-DshEHMBTH S
PEHBRELTTF S,
TL KhVT—DE s 7~ DEIHBOE Ky b EL FARTE T £,
#wwz:Qﬁwv:lu>w>ﬁm4°%v;1%>ﬂM¢vm0:A&wm4w,§ﬁﬁ
Ahgd,
by P=NTDZ = FUE Y RIZgAXBXOFW L BMBRA CHREL £ 7,
del:QWm:v%vlw%é%lwixﬁanlwéﬁVm&«ewixweaxfad
&, MIX6PHT % v+ v 7 2 ¥ Lax8x8¥ERL £,
#4x29.8=~ FIV ¥ ¥ MAX4SSTRIE L ¢ 7,
A=Y= h 3 —ABYMIXBCSTMH U EF, cOY Yt — O/ DA M ISR
o TF 8wy,
L e A A M A R R RS L B NERODRAR, S nipy e %
&x;bhlrémvddevrm4oh;:?mvs&ﬁwztﬁﬁd55#3,tv;e
v«q?xwéakvww>wﬁ$3$ﬁﬁd$ﬁrm4°nsﬁ,WV:FV4QT§HM
EMPLvIZA SN2 S e 7 P EM It TBLAVTL & Ja

As the yoke blade holder has been already assembled, make sure that the blade

holder can smoothly move,

Mount an aceessory pivot bolt (A) at the pitch arm portion of the blade holder.

Place a damper rubber in the center hub. If soap solution is given to the damper

rubber, it can be easily inserted.

Adhere a flat washer of ¢4 x 8 x 0.5 to the hole of needle pin of the center hub

with eyanoacrylate glue.

Combine the center hub with the yoke blade holder by meansofa ¢4 x 29.8 and a

capped bushing of 4 x 8 x 8. Then, fix the capped bushing 4x 8 x 8 by M2 x 6PH.

Fix a ¢4 x 29.8 needle pin with a M4 x 4SS,

Mount the yoke damper collars A and B with M3 x 25 CS. These damper collars

shall be tightened without fail.

Apply a gimbal shaft bushing to the center hub from its inside and set the gitmbal

shaft with a g3 x 1 5.8 needle pinina position. After the central part of needle pin

is fixed with M4 x 4 SS, adhere the gimbal shaft bushing to the center hub with

cyanoacrylate glue. At this time, it is better that the bushing is brought into

contact with the shaft side so that the gimbal shaft may not move laterally.

oqviw%ewxﬁszﬁ¢v3§+d£a39saa§§3r4&s»434,m%x
BRMLOBEIHLT T — FhL Y -2t BDTHALMMIL & - TF &1,
CH= I Ay FREETHELETOT, STORASHELT AV 09 2 M TWB DD 2
ﬂ..uuﬁ..ﬂ.lﬂ.% LATS

PN T b AEN

Gimbal shaft bushing
P

o enoee o, -
03X 158 — Z.&\/\/

#3X 15.8 needle pin

M2 % 6PH

Note: *

M4 x 4SS

DAV R BN

\Q_.Eg_ shaft

e a2-n7g
New center hab

24 x8x0.5FW

o
. I E BTN
~
@ New damper rubber
&
* vy 7ot ZNax8x8
Capped bushing 4 X8 %8

ERy fEIL k(A)

“123 bolt(A)

Maxdss —>

N

2~ KNE eax208
Needle pin ¢4 % 29.8

¥vy Tt AT Naxgxs

7 Capped bushing 4 X8 x
A».\ (8 g d 8
(76
o _ M3 x Nmy K~
By b4 b a) Ao <
Pivot bolt (A) ARG, A
Yoke damper collar (A) M2 x 6PH

As bearings 1520 and 1015 in the blade holder are applied by
heating, remove them by heating the whole blade holder without
fail when disassembling and re-assembling them.

As the rotor head rotates at high speed, furnish all the screws and
nuts with screw locking agent so that they may not be loosened.



o1 B — % =~y FEROHIL(I)
2] Assembling the rotor head section(II)
) Y¥hy v 7 F12Brg LFO4OXMAY. S %YV F7— k¥~ 52 VYRA$ T, Brgd
AP RAL—-ZIEET 5 L) IERELTT AW
(2) 3RV VT T—LRLY-IZ3FS 7 —hhkg2X11.82— FIVEyTRFGL £,
@) YrHNY =Y =BYY SNy~ ) —Brgk b ¥ — EM2X14PHEM2+ v b TH T T L &

(4)
(6)

6)

(E)

.

(2).
3.

(4).

(5).

(6).

To Y=V~ DBrgR¥B LBrg 2 H ¥ HH A VAR K. BEEEN CEELTB HE
BIIHLET,
Gy =) ~Ilgb K~ W EM2XIOPHTIM G & T, (KA K- LG EMALTT S W)
APEFGAH =Nk Y=Y —{E L, ARITMAUF v b 520 EF, 20+ ik, 43 2
YN ORETHDBATTE, (35S 7L e MBI, ElEYAY T4 LE -
TF&w)
APETAHF == 2wl WHANZH XM L, MAXASSTHEM» SMH o &7,
APEFAH—T L~ FERNIET (AP US4 HF - —Dlkiy h 3Em/mDETIZ BEN O
T-ThBoTBEEIT)IHREXVRERMNEVRT L - FORDBRILB-THE, AP Y I 4
PNl LRAET, FUDEAILTBVAMETE Y PLETH, 22 TAL LWL
LY. EER-ofBTRRBLTT &V,
V)~ DRRPOAFIEIAIN~T L~ F & TOF
TEEODER)S VAN EVWHS, K=~ 5
MELTTsw,
Combine a bearing LF940 to the gimbal shaft. Screw in the mixing arm holder,
Be careful so that the bearing may smoothly rotate.
Furnish the mixing arm holder with mixing arm by means of g2 x 11.8 needle
Assemble the gimbal seesaws and gimbal seesaw hearing holder with M2 x 10
PH and M2 nut. It is highly recommended that they may be adhered together
with cyanoacrylate glue after assembling them so that there is no play between
the bearing receiver bracket of the seesaw and the bearing itself.
Furnish the gimbal seesaw with g5 ball by M2 x 10PH. (At the other end, use a
ball stay).
Pass the stabilizer bar through the seesaw and furnish it with M4U nut from its
inside. This nut shall be tightened deeply. (If it is brought into contact with the
mixing arm, cut off the tip end by a file). Take out the stabilizer bar extremely
outwards and tighten it with M4 x 4 SSfrom both the sides.
Mount the stabilizer blade. (Adhere a marking tape at a position far by 35mm
from the tip end of the stabilizer bar). Give a little coat of epoxi-adhesive glue to

EEUT, EEE—IILTT &
—THEASEIAH - T L~ Fiz

Vi, o

Bio T

M2 x 14PH

|

R-rg M2 x 10PH

wa:rsma\\\ .
5K —)
H\O\
s

#5 ball

MaUFwy b
B MaUnut

TJorny -y

254K — i, W..”

5 ball
gwmaowz /\o - \%/ Gimbal seesaw
. ~ %
fw@ Sas oA M4 x 455
- / \H Jv:\\Qﬂv.’.}% .
\\@N\vmﬁl W_HUA,QI\AIQC

@ _Mixing arm :o_nam
\ Brg. LF94a0” _ ™~

Stabilizer bar (A)

Brg. LF940

/&/

22x11.8
el 2
92X 11.8 needle pin

5

AFESAYF T~
Stabilizer blade

(1) IS S by A

Mixing arm for 60

FLIShy~ ~prg. M2+ b
RN A — M2 nut
Gimbal seesaw bearing holder

T IR DB REM A0 R LR
Epoxy-resin type cyanoacrylic adhesive,
30-minute hardening type

ALBERRBAL., L<hp¥eT DPEFBALTFELY,
(CHUCRIENBIOMIRV BN AR TTF & L)
Use both (A) and (B) at the same ratio and blend them sufficiently. (For farther details,

the hole of the blade and screw it in the stabilizer bar. Set it at the position
marked in advance by a marking tape. If the blade can not be set at the marking
position, fix both the right and left blades at the same position,

Note: The dimension from the tip end of seesaw to the stabilizer blade

shall be the same at both the sides. In cage the weight balance can
not be obtained in the right and the left sides, adjust the weight of
stabilizer blades by adhering vinyl adhesive tape to them.

please
refer to the instruction manual of the adhesive),
nlﬁi‘
Q... REESAHF =Tl — K
O Stabilizer blade
X




3] WEBID Sy 2 a7 hOEL
Assembling the W-wash-out

(5]

ILANR=-2-—0Oy FEILN—4—DOHfT
Assembling the elevator rod and the elevator lever

cWRI YAy Va7 bRETEC T E S BEMPRAL~ZUEMHEERRLTT S0,
oA YT ATy by b0 - LT — HiZghk VEM2XI0PH T (T & 4,
°M3X6CSANI I 7 Y aTY b AIA FTOy 2RIk L TBE ST,

» The W-wash-out has been assembled in our workshop. Make sure that each part

° o

o

o

_ of this wash-out can smoothly operate. M3 x 6CS(AYIR (¢ 3 &
* Furnish the wagh-out control arm with g5 ball with M2 x 10PH. (TA9vaPIRH1LREY)
* Temporarily set M3 x 6 CS(A) at the wash-out slide block. Mounting screw
(washout guide pin) LW
wg 3mm
M2 x 10PH L. 2mm
@54 — ) _\\ @/ & T
#5 ball 2
\ g 6mm
M3 x 6CS(A) (% @
eATar A Tva
@ OPTIONAL PARTS ~ OPTIONAL PARTS
2500-072 0403-091
Brg.@3x 7x 3F Brg.fdWBl A v a Ty b
2pes. ¥ 1,200 ¥ 4,800
W-type washout with bearing
(4] ATy a7 — KOMIL
Assembling the swash plate

©AT Y 2T~ FRBIEOLIIZEH Y bV MDIEEE Y bR FMEVERAHT T,
* Mount a pivot bolt (D) and another pivot bolt (E) at the swash plate as shown in

the illugtration. ERy MW B (D)

L]

L]

LUAN=F =0y FIEMIX120STI Y7 ATy K& £,

FIT AN Y FIIMZXI6T Y v A b0y FoM20 w Fxy | YR T,
TR P LNl I L Ry =0y F LY RT Y o TIXBXAL M TEITY v &
#E) v 7 THIETET, :

LU R-F0y FOFBIERLTT SV,

Mount a radius rod at the elevator rod with M2 x 12CS.

Mount M2 rod end on the radius rod with M2 x 16 adjusting rod.

Assemble the elevator lever and the elevator rod with plain bearing 3 x 8 x 4,

grooved parallel pin and g2F, ring,

Note: Be careful about the direction of the ‘elevator rod.

M2Oy KT R -

-~ M2 rod end

M2x167 v X by K
M2 X 16 Adjusting rod

i

e Tal
OPTIONAL PARTS
2500-036

Brg. 03 x @B x 4F
2pce. ¥ 1,200

«F7var
OPTIONAL PARTS
0403-089
Brgff I L X—%—-QOw K
1pce. ¥ 2,100

Elevator rod with bearing

i
™

-

SYTFAOY K
Radius rod

ILR-%2—-D0y§

ERy bR ME) Pivot bolt (D) i Lon Elevator rod
Pivot bolt (E) Short & MIEITE
5 Grooved parallel pin
/ £ w2EY L 5
ERy KN D) 2 0 #2 Ering
Pivot bolt (D) @ 50y 5
\:\o £ 0 Screw locking agent L a—L
ILANR—-R IV~
AN — %Nv 7 R Elevator lever
\ Apply screw locking agent to @\ evator le
ERy bELFE)  anpn . TL—LRTPYL H3x8x4
Pivot bolt (E) all the seven pivot bolts.

Ay aTl— bRETIBMITH

Swash plate assembly (Pre-assembled in our factory)

Plain bearing 3X8x4



I TV, 3yiar, vy hOMIL
Assembling the engine, mission and mount

(6]

LYV LITV ey bAYETY Y PAR—Y—(A)EMBEXIEARABHIL b CIAFIT L &

oLy VYRV MANIT T Y FEMAXI0CSEMAF A O Y S y TR L ET,
@EDOTY Y FPRETIE LB EIICEFLTTEW)

M4 x 15CS
oAV I AVINI YV a YREEMAXISCSTHRMN T E T, B2, SvvavBhaicwy
b % M4X10CSTRUHIF L £,

v
LYV VI YA Y EMEXI2ZARA ML MKTRIFT ST A, OB Yoy b w
3vVarORY Y PPKRFRERBEIEFELTHDITITT v, M3 x 16CS M5x12 KA KN b
* Mount the engine mount at the engine with a mount spacer (A) and M5 x 15 / %@\ \ M& X 12 Hexagon holt
hexagonal head bolt. 21239y a Ay f a@
- Furnish the engine mounts (A) with a mount by means of M4 x 10CS and Main mission assembly e S MB3FAOYFy b
M4 nylon nut. A % M3 nylonnut
Be careful so that the two mounts can be positioned parallel each other. : V\ ‘%w
e Mount the mission receiver bracket at the main mission with M4 x 15CS. S

I

Furthermore, mount the mount at the mission receiver bracket with M4 x 10CS. Engine

" Meunt the mission at the engine with four M5 x 12 hexagon head bolts. At this
time, carefully tighten them so that the mount of the engine can become parallel
to that of the migsion,

MAF TR F v K
M4 nylon nut

- 84 x 10 x0.8FW

Mount

M5 X 15 hexagon bolt , M4 x 10Cs M4 x 20CS
N— T

MaFt1Qr+y b
M4 nylon nut /W

Tl b AR Y —(a)
24x10x0.8

Mount spacer (A)
. 2 4 B NN
M4 x 20CS /@ . Engine mount (A)
. \ MAF A O> vy b
M4 nylon nut
24%x 10 x 0.8FW

i w a
M4 x 10Cs @ @

I v Y a B8 Missionreceiver



F—IIvyvaOMaL
[71 Assembling the tail mission

—ME—BIL R TN a g EM4XASSTEH L £,
=Wy F LN — g A K — L % M2X8PH & M2 v PR L EST,
TR YA YAy RTXTA T R L, FNnY YL AVAAL 7,
= WGV 2y JiZBrg. CRT-4-9 & 43 X6 X 0.5FW & Brg.S83-9%¢ #& b4, M3UF v b THUF

L&Y, (Brg. CRT4-90 H [)i2 1 %)
CT=MNG I TEHT =T L= Foh S —(R)(L) kA DE T, MIXIOPHEM2F v b ©

MaETLig,
ST NT L= PR ¥~ 2gbfE A H— EM2XI0PH TS L %, _
oﬁremq+%v1vi$ﬂwléme$mvww§x§nxwemvdﬁiamT

M2y Fr vy FEAVIAZLET,
o F—WEYF S~ Ayt F— ¥y FOy FIZM3X3SS TR T L 4,
oy FLY FEabli AR~ MiZIzdXALET,
e Mount the =mx=u~&om:n. at the tst tail shaft with M4 x 4SS,
* Furnish the tail pitch lever with g5 hardened ball with M2 x 8 PH and M2 nut.
* Pags a 7 x 7 collar through the tail mission assembly and screw in the tail

housing.
* Furnish the tail housing with bearing CRT-4-9, 93 x 6 x 0.5 FW and bearing SS3-
9. Mount them with M3U nut. (Be careful about the direction of bearing CRT 4-
1)
* Combine the tail housing with a new tail blade holders (R) and (L), and assemble
~ them with M2 x 10 PH and M2 nut.

* Mount a g5 hardened ball at the new tail blade holder with M2 x 10 PH.
* Mount the tail pitch hinge at the tail pitch blade holder with #2 x 8.8 needle pin.

NE MU NN

Screw in M2 rod end. ’ Lx TNV a1 b

* Mount the tail pitch plate assembly at the tail pitch rod with M3x 3SS, Flexible joint
* Fit the rod end at the ¢5 hardened ball.

PAVE 7 N VR B M 8
Flexible shaft
Brg. CRT4-9

—t—
Bo= |
mER)  AED)

Inner dia.: Large Inner dia.: Small

K~

Maxass—8B

cF7Vayr
Option

i 0401.049 1

ERNF~NEWF LIS

Metal made tail pitch lever

¥2,400

M3 U7 v F M3 Unut
Brg.$$3-9
23 % 6 x0.5FW
Brg. CRT 4-9

$Fr—TL— Rk s—
New tail blade holder

F-NIwyaAsy
Tail migsion agssembly

M2+ b

New tail blade holder

Wr—nnnyLy
New tail housing

TX7 collar

M2 x 8PH
79X Va1 pa)
Adjusting joint (B)

SH-3L O~ 4T
Rudder control shaft

F—-NWEYF T~ bAssy

M20y KL K Wf/ , Tail pitch plate assembling
M2 rod end
F-nEyFesy”

ey N ?/QNX@.@“IT»?W.,\
Tail pitch hinge #2%8.8 needle pin

HT—NTL— KR4~



HRA, BR#o> #8527 -(1)

(8] Assembling the body and body frame-(I)

7

o REDH Y VEFES Y FI4 LI TYE D £,

R ARV RBI 9 W~V b=~ B2, BEREIE2VTOIRHA S Tvhv:
REMoTTEV, BIMBERARY 7 » MBS £ 400BBEO R~ 1~ TEMo R LIz
HEETCHIFLCILCBEET,

o TIAF v /BT Iy —Moh L hiERE Y W
DE|MBPIZTIAF Y YV RERANEF 2 - TA )%
MERTLELES, HHREOW

PEIAVIBTHRD ., RE DY
BN, PABDORICES X THNEL ST, 58
S eaGE+ B YR oTBE ST,

oMY TRF13EMEPIRASELAAR, HAEMBEDOES S 15~18mmiBEN I HE 2 L 5 (2
F-132MEL. TR VRERHN TR 4 IHHLIT, BOTHYS FOSWL I HE LR
BHATHERLTT S,

o AEEA T A PS> THEFE-DA SRENIE CIRMA LT,

CF12¥(P Y-y POU— VAN TSI VOFMICERRERIC RS REEA CBEL F
To REMBHRLEDLLEVHEIE., PREBELTT SV

o F-29A(F-29 10X100 =Y L H 41 4 H44)E X 26mmdatk 4 PO RO B iciB® L &4, (2
Y—arro—wRR4 TROFHIER

RIEF-6E6~30 T Y 1 TR F ¥ RBHH CA~HFIREDEF L TBE ST,

o P, P22 ML T, FIARIAMRIIRIEDER L T2, 208 F-6R U'F-3AD £ 7 I F-4bk H
YEAATHEEY, (FAREBHE LAV TE OEBIEFIBRUFIIbI v v a v BRDET
., RIBMENLY 1 TE~8REO I RS RBHANEFALCER2RABCERLTT S

>

-

Cement four F-29A (make them from the veneer F-29,10 x100) 26mm long at the
pasition shown in the illustration of F-6. (Be careful about the divection of pipe
hole for the rudder control).

Next, Cement F-6 at four to five points temporarily with an epoxi-glue of 5 to 30
min hardening type.

Assemble F-1 and F-2, Temporarily cement F-3A at the body frame. Before that,
insert balsa member of F-4 in the square hole of the members F-6 and F-3A. (F-4
is not cemented here). As well, completely cement F-3B and F-11 to the body by
use of epoxi-glue of long-time rmamz?m type ( 5 to 8 hours hardening type) after
the position of the mission is completely determined.

Give a coat of glue of 5 to 30 min. hardening type to the flange portion of the mast
bearing case and cement it to the middle of F-30.

Other body frames are assembled in the section of assetbling the body frame and
in the other section, Here, please never cement them).

15
AL4LTR b

M3 x 12CS
7 X hBrg.r— 2

T

Main mast Mast bearing case

o MRS g/5 K n -— @‘@wwﬂxf K , -

°®A TWRN.?[NSQ:S%&.«“G?@G&W*\&AWW 1 TDOEEHEEY . F30NFLIHRELT Fuel tank band a iw&w Radius guide /xx
. : - S MRS LBE & 7 Exhaust pipe

BELT, J—m3x 12k R Y ; . 1

ORI, BRoBY - E0IDOETHITETOT, S TRERL BVTT &4, : | wood screw oa-nm.m_ww:q ace ,
. . , . 488 Supply fuel B S
" Cut off the cutting parts of the body along with the cutting lines. Next, use rags & 4 5 & A A MN aAA n\.m\\ y fue .,bwﬂhcm ,H_ wr v b
containing benzene or lacquer thinner in order to completely eliminate the mold- Tocarburettor A fyn/"771 A

release agent which may be adhered to the body. Aund begin sanding the surface
of the body and the cut parts with a sanding paper of 400 meshes for delustering.
Cut off the exhaust tube among the plastic accessories along with the cutting

|
AT X . P

line, and give a coat of glue for plastic to the flange of the exhaust tube. Cement it Over flowC
to the hole of the F-13 member. After cementing isover, paint ingide and outside Q\
of the exhaust tube with iron stain color (Brown, black and silver). <4

Insert the assembled F-13 from inside of the body frame, and adjust the [-13 so
that the exhaust tube can come out of the body edge by 15 to 18mm. Then, cement
it to the body with epoxi-glue, Subsequently, cement metal mesh of both the sides
with epoxi-glue.

Temporarily assemble the body frame from the F-1 member in the body.

Cement F-12 in the body with epoxi-glue (Be careful about the direction of the
pipe groove for rudder control). (In case the body frame is not suited to the body,
modify the body frame).

10

M2.7x8K * ¥
M2.7 %8 wood screw
1
Y1 KR7S1

Side door line

F-3A \* P4
4

N N SN




-~

ISy, 3yvasheysq
Setting the engine and mission

[9] >

P10 1 52 b EHER .
Refer to the illustration in page 10.

oPMRIC k> THY TRy VY 3y vay mﬁ#&ﬂ%%mﬁhswr
LA 4xv>§¢M$$ v Y3 YItM3X16CSRUM3F 10>+
To (ZO, *x 7L P —RUBHFBEMINLTBLTF EW)

o fAEEIBELICLETH, A4 4x_3?&%&%w#$§?ﬁ&rﬁ%$$§;ﬁ«wm
LTEE ST, BREACHCO LV, RAERE IS X2 XD 2V HEREE L TT S v
o TALMMETALOROBLIICBES, LY Ty Yy vavoBRRrbET N, S0
B F%JZG%S%%mdevvﬁﬁwrﬁsﬁbﬂa F-6fA P 4R EXETO
Bz, 2807 LIy v Wrm.tf&mr POTARHRLIZLCB L WKL

AL U2 AT R
Fw TR &

TTE, ZOMEHE WTE¥mr»w ?&ﬁaﬁRwAQSH¢*<%$#§AQMr
BELTT &Y,
CF-ADEHHET Lo, 2wy Tﬂaﬁim&$m4°%§a,M4M,<mv§a4qw

PO—FOREBDITET, TIIIMIXWCSEERAATEE, RKIZL VTP rnAy—b—flo
TYVIOREDITET, OB, ALV A FPPLIEEBELTVIEEBRLCT S v,
R, 2y v a VAR Y PRS0 L KRBT AR ORLENI K BT L. B
MAX20CSEERA A, g4X10X08FW,MAF A O >+ v FTIRIEDLTT &V, 20, Y
s>&:mrAZSSRﬁ§§:§o28z2i6\+QTd4o YIrxEELET. A
BHLicb L, AFRLTBEET)

* Set the engine and mission, which have been assembled in the illustration in
page S.z:.,ocmr the opening at the lower part of the body, and insert the main
mast through the main mast hole at the upper part of the body. Mount it.at the
mission with M3 x 16CS and M3 nylon nut. (At this 939 keep the Snwsqazﬂon
and silencer removed).

* Make the body upside down. Prepare some stands before and behind nrm body,
.which is upside down, so that the tip end of the main mast may not come into
contact with the ground. (Pay attention so that the body may :on be shaky and so
that the m:l.mom of the hody may notbe injured).

* Determine the position of the engine and the mission so that the main mast may

_ ‘come to the center of the mast hole of the body. AT this time, unless the balsa *
member F-4 are not closely fit to the. 2 - aluminum mounts, widen the square
hole for F-4 of the body frame F-6 in the direction of UP or DOWN. Adjust them
sothatthe 2 aluminum mountcan he completely adhered to the F-4 member
and that the mast can come to the center of the hole. After this adjustment is
completed, cement them with of epozi-glue of 5 to 8 hours hardening va without
fail.

m_u:% %%S *.mk. (1)
>mmmBEEm the vomw and body frame- Qc

vssAuxvmmE _
- Refer to the illustration in page 10.

(10]

THRBAEEL, F30eREIEFLET, (CALDBBREETHITVET)
CIRN OB EMEOMBIHEM LT T A, F8, P9, PLORF4 B & AT TH ¢,
T—=TEWIA Y EPFIEDHIBIE EFLTTEW,
X F-27BH. F27T%215mmOE &I > THEALTTE W,
F-29B4, F-20% 10mmOE 212 o THALTT RV,
(F-29Bi3, T#R A /Nt € 2ARMBIZIAF T TT 8w
oMM F it MA-A BB,CCOMFICRD LS
B, L¥myY R m;mﬁ LTT &,
(YVavk=2a2l, #VYvikoTtREshEiToT, RRALEEEA)
* Insert the mast bearing case cemented to the F-30 member, and form the F-30 by
using a file so that it may become parallel to the body face. Then, cement the F-
30. (Fix the screws after the painting is completed). ,
Cement the 852.:5@. body frames in a position. At this time, correct and
cement F-8, F-9 and F-10 so that they may not be parallel to the F-4 balsa
member but they can be parallel to the lower line of the side door.
# Cut off F-27 to 15mm long to make F-27B.
Cut off F-29 to 10mm long to make F-29B.
(Mount F-29B at position of the lower cover mounting screw hole,
* - Furnish the fuel tank with hoses so bent that the relationship shown in FIG. A-A,
B-B and C-C can be obtained. Use a hose which is a gasoline resisting type
without fail. (Silicon hose may be damaged with gasoline. So, please never use it).

oF-300 K LAv A FBrg.y — A% YA Ak, FI00MRGEE FIF 2 oMY 2y & &

4K

WATEMTh—AWMAG LT, k-2

After the F-4i is mm:mz& drill a Sossﬁ-sossssm hole of g4. Firstly, drill a hole
one of the mouut at the mission side. And insert a M4 x 20 CS in this hole. Next,
drill a ro_m at the mount.of the engine starter side. At this time, make sure that
the main mast is positioned at the center of the hole. Next, drill another hole at
the opposite side (the position of the diagonal line) the side where the hole was
drilled first, and insert M4 x 20CS as well. Then, SB_SS:_% fix them with g4 x
10 x 0.8 FW and M4 nylon nut. After that, drill the remaining holes and fix the
mount with M4 x 20 CS, ¢4 x 10 x 0.8 FW and M4 nylon nut. (Reverse the body
again and keep it horizontal).

11



FEBRAR A, BRkRD #E3L

[11] Assembling the tail section body and body :.mEm

oFASNVH R B OBIHHBRFBICHHBL 7, REKREHRNIEL 2 VX -9 v h— R ¥
TN, EHRH 72 —-H—LEOTHERL L, REFARBEON L0, BBLTH
w w 1%- o

CBMIZT —NWAF Y FOABREDU. F-13L F— VA% y FEBIBRMEILY 4 YO $x
FHEAEERALCEECEFLET,

CFATILTF AN Y — 2 EH L ETH, HOPLDFNY—-0OBBEOREL YA ) & LTl
AL, BEAYE KOOI L AR, FAATICRIBM Y 4 7O H S L RBWA CHEBLTT
&V,

—“WEIA TV VRS IRV Y —ay

T Tvhvizlirts s 31,

o PATORUH IS, RIS 1 7o % O RBHA L MEFBRUP-1TOBEIZE D, 13HA
AET, SO, FATIREI SR ER SR IA Y- ETHR LD TRLDLAWT
Led

o RBFASKTEREAABIREDITETH, RJOTEBORIA LY CFISOWE % & # %
Fo F-ABMKFICEAT M. BEBLTRBUT 2 LTHEET, dBFIL. BT

o F-16 MRk BIC{ 2 E LML 72t kP oML TBEET, P14 LTHE
m4a

- VFISf TV T PO~ msnar%WSH%*xﬁmﬁgazg$wawaﬁs F -
=\ viarflYaf s biiEAR, REFLTBEET,

CFABWT — W FF L TR TR Y~ 4 TE£EAR, FI62ABRIZAR,
IR REERMNTEELET,

oF—NIviay «ﬁﬁmrv ATV X7 EFILA TV 7 b4 FilEA A ET, B
. 73w ya rgF— kLY —IIM3XESSTH T T,

o KFRBRUF-14EBH L T, KFRROAFRUVFAFICRTHMCEFLCT 80,

“WEIATNATHT a4 PR OEMmS VDR XTI L BMIIL T, 154 T £ .16,

FLl4CBE L ET, VB4 71, FF 45 510mm ¢ 5 WHAHIC L THEBELTT S
Vi, .

CRBET T HT N IgHDOREBIFCH I E T, FULOERMBVE, B¥D X LAY
FTOTERLTF &, TV I, BEBEHHEVTLLE Y,

* Make F-14 balsa member to secure symmetrical blade as shown in the illustration. Next, adhere

paper or sitk on the whole surface by using clear lacquer. Then, undercoat them with a surfacer,
and correct the surface so that it may not be damaged or injured and can be free from any convex
and concave parts.

. Drill a hole at the tail section to accommodate the tail skid, and completely cement F-13 and the
tail skid with a epoxi-glue of long-time hardening type.

* Cement the tail holder to the F-17. However, peel off the paint on the cementing surface of the
holder to ensure good cementing. Alter that, cement it to the F-17 with an epoxi-glue of long-
time hardening type.

. In compliance with the illustrations in Pages 46 and 47, carefully bend the pipes for tail drive
shaft and rudder control.

PO =R A T EPA6,4TOR 2L b ¥

Brse (i i 1

12

When mounting the F-17, give a coat of epoxi-glue of long-time hardening type to the inside of
the hody and to the whole periphery of F-17, and set it in & position. At this time, warm the
section by using a hair dryer so that the F-17 can be completely cemented to the inside of the
body.

The body is furnished with a hole where the F-15 horizontal stabilizer can be accommodated.
Mark the section of F-15 along with the lines of the hole drilling position, Carefully drill a hole
80 that the F-15 can be horizontally mounted. (Cement it later).

After making sure that the F-16 can come to the required position, take it out once. Do the same
for F-14,

Give a thin eoat of epoxi-glue (6 to 30-min hardening type) to one end of the tail drive shaft, and
insert it to the joint of the tail transmission for temporary cementing.

Insert a tail drive pipe and a rudder pipe in the F-16 and place it in the body. Cement it, at the
required position with epoxi-glue.

Insert the drive shaft which is temporarily ceinented to the tail transwission, in the drive shaft
pipe. Furthermore, mount the tril transmission at the tail holder with M3 x 58S,

Cement the horizontal stabilizer and F-14 together. Special attention shall be paid so that the
horizontal stabilizer can be horizontal and be completely free from any bias.

Cement the pipe to F-16 and F-14 with a clearance of about 5imm kept from the tail drive shaft to
the joint, Cetnent the rudder pipe so that it can come out by 10mm from the hody,
Drill a hole for the antenna (aluminum ¢4), If the drill tip is not sharp,

the edge of hole may be burred. Mount it with a cyanoacrylate glue.

M3 x 555 —.
Q.ﬂm:rozml*:
PAYE XV JN ¢
VmA\T v F-17

Flexible joint

SH—-N1T
Rudder pipe

Tail skid

T 77 Antenna

F = F —(H)

F-hIXxy K



RERAEOIfTE R4 72 v 7 O

Mounting the tail section body and adjustment of drive shaft

(12]

o TN FIALTNRLTIE, BDRHEoTwEFTHAT, v} LMoo TT S W,

OM%Eﬁwggﬁﬁﬂm$¥m4§ I =M TEFA2RUF-6DRIEL TTF 8V, %K
2, F=WFIL T2 b 240 YIvlarnVady PEARET N, TR W FR) {4k 20
LEBLEA>TVwETOT, Y34 Y MIFIA TV 47 F210~12mm < & v A 211 BH
MEOHEELEL LY Y FE~Tmm) LA MNSEEDETTEV, (K47 bV aly hhbd
Smmf.OMMEBE, Hv PLTTEW)

o MBItk DB ABMONMB VBB OB EHOPIHEHE £ B OV R~ %~ (#80~100)T
BEAPELOBLTHBE, MHRI RS REFAN LR > THEBELTT &80, BAH
B0 F—TRRRAR T TF~ TR EEBFITEBLTBOTT SV, #. 2kHF0H
Fhviiclb RO ItBEE B, BBLY BERRMOBE LWL 2%, BLERLT
BLERVWTLE), COW, FWFI A4 T4 THPIHEH LTHBVTT S

() F-VFIATvr7 ik, HEOBEIOLOLhHN A, SOBELIRD &, WK

WHEHME 22D THRPIEFELTCTF LW,

. As the tail drive pipe is sufficiently long, cut it to the aptimum length for use.

* ‘The rear body half is inserted to the front body half. Pass the rudder pipe into the hole of F-12 and F.

6. Next, ingert the tail drive shaft in the joint of main transmission, As the tail body length is
sufficiently long, cut the connection paction of the rear and the front body halves a little thy 5t 7
mm long) so that the drive shaft can enter by 10 to 12mm. (Cut off the pipe with about 5mm
interval left over from the the joint).

. Roughen the adhering surface of the outside of the connection of the front body half and of the

inside of the connection of the rear body half by using a rough mesh sanding paper (#80 to #100) so
that the glue can be adhered well. Apply epoxi-glue to both the halves for cementi ng them together,
Wind cellophane tape or masking tape to the connected portion for fixing them well.,

Place the body on a suitable rack so that the body may not be strained and make sure of the
perpendicularity of the vertical tail blades. After that, it is better to fix them lightly. At this time,
cement the tail drive pipe to the F-12 member .

NOTE; The tail drive shaft is of just-matched length, If you make an ervor in connection of this
shaft, the countermeasure will becotue impossible.

* Insert two landing gear bands in the skid pipe, and lightly mount them at the skid foot, which is

temporarily in advance, with M2 x 18PH and M2 nuts.

* Place the body on a horizontal table. Adjusting the seating of the helicopter body, completely

tighten all the screws and nuts.
* Mount the skid pipe cap at the skid pipe with epoxi-glue.

mount steps there, make the front side skid pipe cap flat by using a file, and make a step by

A@
* ._._5:3__.m:ne_-om..mm?aimrmai:rmssmnan:m_...e:nmama:ramrr_.ma:. <c:,<==:a _
using veneer of 3mm thick. Cement it by epoxi-glue. Furthermore, correct the whole by w&r

using polyethylene patty.

engine and the transmission.

13

Make the bady upside down again, and mount the lower cover at the opening port for mounting the

T4 2T XY O

[13] Mounting the landing gear

oMb EMBELIZTZ L, v YIXYRO2ROMMH N £+ 0T,
3&3w&%£3%$§7%3>&3m#0&4m€
4y DRBIMRbO E Lin, x&\TBWWcﬁﬁubﬂiﬁmztszawgii<z»
Uty P CRIOHIZIG I TT &
ox&<~q@~w%r*§$:&w3§§u>w%¢>
.@-u
CARY FNRATRI UV F L VRN Y F2r 4 2AR, BURIED LEAXy F o9 bz
M2x18PH M2+ v b TR R 4,
oMk AT LAD LI BE, MEOEN LI L kA6, LHEOEAHERBOLTT &,
CAXRIENA TRy THIAMESHBRAT, A%y KoL TR £ T,
¥ EBTHARY FORBIZIERF v T2 TwET, b LAF Y 7215 N2PHIC
.u BRlA%Y F294 P29 TH 72 VETKREIH D, 3m/mN= YT/HhHTO 2
TOTRIED, THF S RBEEHTHE L. BRLBE R NFSTBBTLLAWT
LI,
cHUMErIEL, LYIV 3y v a YR RMOICT h S~ e £,
- Make the hody upside down,you will find two grooves for the landing gears. Drill four holes of #d at
the central partion of the F.4 balsa member on the line passing on the center of these graoves,
After these four holes are drilled, mount the skid receiver bracket and the shock ahsorbing rubber
mounting plate with M4 x 25 CS, g4FW, and M4 U nutsas shown in the illustrations,

Lightly mount two shock absorbing rubbers at two skid feet respectively, and temporarily fix them
on the body,

COROBLEED

YFTECEZEL. BECKRED L

MauUFy + M4Unut
—~
- @4FW

[}
<

% A% v KBHA Skid receiver
3 eI

%\ Shock absorbing rubber mount plate
M4 x 25CS
B I £2(C) Shock absorbing rubber (C)

Bhig I MG/ K
Shock absorbing rubber mount band

Ak Rxpw
M3 x6CS R_wa.sm.h _,0\ Skid cap
Rxy KTy h ey oMEXIEH
Skid foot N

/_<_~xm.qm
\/»*e KISt

/.f/// Skid pipe
SFLTXNIC K
Landing gear band




B —%—~y FERD LT

[14] Mounting the rotor head section

cHMAFENAT v V2T b= WHBYF Yy YaT I 0—F -y FEXA4TAMISEL,
M3X20CSEM3+ 1Y+ b TR ET,

SMZX16T S X APy FIZOw FLY FEAURE, —HEk 1%L v ¥ T - 20HH®
psf — VEILEID—F k., TL—Fh N F—DE s FT—~LOEHEy b FL AN D
TTF &V,

o MZXTOT Y2 A By FIZO Y FLy FEPIVRAA, ¥
PN 3 &

e M2XYOT ¥ v ATy Flouy FLy Fi 32 VRAA,
LAY ad L~ boOEHEy FAL P RREX E T,

O G VT AT ~hil, Ay ValL—prbDVEEY bt —.Amu:.nnﬁaéwm«u.°

e AT VAT L= FOUKY AL MDDV RSB LREAD Y £ 7 9 FAET Y K0
BEIREMBERRTYV VYL - FABICHITET,

o THUN OB DOIIRL . BREMELIToCT &V,

B OATA KT S OLTAMISEELTT &1,

—~Y =t} o vaTy iy}

3
B

¥V T — AONB OG5 FE— L EL

* Furnish the main mast with the preassembled swash plate, W-type wash-out and
rotor head. Mount them with M3 x 20CS and M3 nylon nut.

Screw the rod end in the M2 x 16 adjusting rod, and set one end of the rod at g5
ball inside the mixing arm and the other end at the pivot bolt (A) of the pitch arm
of the blade holder. . .
Screw a rod end in the M2 x 70 adjusting rod and connect it to the seesaw and to
the wash-out control arm.

Screw a rod end to the M2 x 90 adjusting rod, and connect it to the #5 ball outside
the mixing arm and to the pivot bolt of the swash plate.

Mount the radius arm at the pivotbolt (E) of swash plate.

Drill holes through which respective rods for pitch up in the body can pass,
vicinity of the bearing plate at the upper part of the body.

For further detailed adjustment other than the above, adjust them after the
helicopter is completed.

# Be care for the up and down direction of the slide block.

in the

™ M2x167 Vv A by K
M2 X 16 adjust rod
—M2x907 Y4 X FOy K
M2 X 90 adjust rod
& !
MZx707 TR R bEYE (P m
M2 X70 adjust rod X &
O SYUPAT— LS
27y Y ahssy ER Y bR R E)
Swash plate assembly R Y
Mount the radius arm

=

at the pivot bolt (E) ‘]Ill‘y
Aot
AN

XX

MAFFTFEW

turned downwards.

3tm/m 32m/m

14

YIHFTREILED LS

Mount this with the rib



ROTRICABMICSEBIELT LB EEABLUTF &N,

D BELEOLY, X A AL

) RV IREI Y y O IEEED, A4 T MItEEE D OBBIZ o TR H
3) MR T < Tmep

4 ToVEILTUN 7 PRUVBE A ZUERE B E T2,

B Iy Fs R izt uvdy

BLOSRARD Y E Lt ROTHOBI, —RBTTH-LL Y39ty A I
VIR DY m Ny B P =3y Y a v ST AT L TF &

Carefully check all the assembled parts again before you enter the following
assembling,
1) Are the posture and the balance of the whole body good ?
2).  Are the engine and the transmission mounted satisfactorily ? Is the main mast
maunted with the appointed angle ?
3).  Isthecementing of the hody frames complete ?
4).  Arethetail drive shaft and the snme pipe assembled as per designated ?
5).  Isn'tthelanding gear distorted ?
After the ahove check is completed, remove all of the engine, transmission, landing
gear, rotor head, and tail transmission, which have been assembled once.

15



EyF 7y 7O

[15] Assembling the pitch up
o LBV S—Ilg5 K — b & M2X10PHE M2F 2 F CHD & 5 2T TF 8V, (54— b ORI A7yvar

HBICEFELTT &) Option
CLBLN—Il L=V RT Y ¥ IIXEXAE N ARATT &0, 2500-036 !
cTVIPEYFY YT bR Iy Y e Y ITMAXASS T TT &4y (A5 4 AW 2SS % 8 phviatad

DRATTE ) _ .4w.vm.,\
ALY PEYFY XTI PRALY Py F LA IR F LN LBIL A= E 0Ok Option

R TT 8w, 0403-087
eIV AY TR AY Yy FAHEN MAERVARLBL N = $ BT CT &0, Brg LML /Y~ . c
CLYTIVIZATY FNLN=T Iy P EMEXIZAREN F TR TT 21, L-type lever with bearing www.wﬁ_\:l
CABRYINMLN=T Iy FILAY Y FRL MAELEL A - B0 L LRHTTT $v, y Yuso Throttle lever R0
CHETYXALT Y FIlO Y FLY FEAYRATRO L S XA TT &, bracket M5 x 1275 5 Kb b

B BLA-OMNHOCSRIEF L0y 5y
@y SHEBRRLCT & vy,
Mount ¢b ball at the L-type lever with M2 x 10PH and M2 nut as
shown in the illustrations. (Be careful about the mounting
direction of g5 ball),
Fit the plain bearing 3 x 8 x 4 in the L-type lever.
Mount the collective pitch shaft at the transmission with M4 x 4S8S.
(Screw in SS in the slice portion).
Mount the collective pitch lever, the elevator lever and the L-type
lever at the collective pitch shaft as shown in the illustration.
Screw the stud bolt (A) in the transmission case and mount the L
type lever.
Mount the throttle lever bracket at the engine with M5 x 12
hexagon head bolt.
Mount the stud holt (A) and the L.=type lever at the throttle lever
bracket asshown in the illustration.
Screw the rod ends in each of the adjusting rod, and mount them as
shown in the illustration.
NOTE; The CS for mounting each lever and nylon nut are set at
their interim stroke. Make sure that each lever can smoothly operate
without play.

PRSI L,

FGLNR— Ayl AnL~

M5 X 12 hexagon bolt

FIVvX b0y R
M2 x 30

A%y BRIV BA) et rod M2X30

Stud bolt(A)

Elevator lever assembly
M4 x 4SS

M3 x 28CS
AL bEvF LI~
Collect pitch lever

3IxX7x4h D~
3XTX4 collar

ALY MEYF 4T b
Collect pitch shaft
5K —
@b ball
v A;ﬂ M2 x 10PH

W o,!/

~N

25y FHI b (A)

//P
*a
)

Stud bolt wﬁvo/ ~ i« @é %
. M3x12C5(A) N\ g2 N‘
@, EyFL/N-Yafr |
7L~ Brg.3x8x4 Q_ Pitch lever joint TIo9vXMOYE
Plain bearing 3X8%X4 _ v M2x16
M2+ b mLs-  M3FIOZF Adjust rod M2X 16
M2 nut L-typelever M3 nylonnut

16



A7Ey hDOET

[16] Mounting the cockpit

A4 FRY 7 ZAORETE, WOBMBFORERB LATAORMBRA AT 5L A
WTL kA,

F25I2M 0PI % F v L E 2 ML B ICHEH LF22EF 122 A TBEL TS A &
T

SEEMYA)TH Y T4 2 LR, B P4 2P —F—SOB DR B> THIE
LTT & AL 2 oty 7 ARVIRIEAMEHE 71 b 7 L~ TRELTT S v,
cFAGRREV—MIIZZ > TBY EFTOTHRITH » b LEBERE LTT &0, ()& Bk
BOHEDELTBWTT &Y,

CMBMIBY Y FIAVICHATHY L, FA NS V=B B OHEM A BB LT
: e N .
°1$%ulzﬁw¢irsm*§ow&wm4°

* When assembling the switch hox, form the edge of the inclined portion of the

o

plate, and it is better to use cyanoacrylate glue for wood working. N*Moh
Cement the F-25 at such a position that it can be neatly set between two F-1 )

members, and correct the F-22 according to the F-1 member.,

After sanding the whole surface by using paper file, give a coat of sanding sealer.

Furthermore paint the switch box and the inside of the cabin with light gray B 8845

color. Instrument panel

* As the F-19 member is of large single plate, cat it at its middle part for forming,
 Aswell ag (1), give a coat of sanding sealer.
* Cut the instruments panel along with the cutting line. Paint it with light gray
color, and cement the instruments there.
* Paint the hood of the instruments panel with black for delustering.

Make these pieces by

? M3 x 10k % &
| M3 X 10 wood screw

M2.7 x 8K %
M2.7 X8 wood screw

cutting off the F-27 member.

17



IRHERS D #ASL

[17] Mounting the pilot seat

CY—MNY Y PERDEIEH Y L, TIAFy s FERATEELET,

oY~ FAF—(R)R VUM EgN > F EM2X6PHEM2F v P CRIO L I IMT T ST,

oFANIAT v TRJFR LM, REELILI PV L —fo TR £,

o N ADy Y~ NRTIAFy YREHHEREIGR Y, BEBUSTHRAT LI — 1ty
Y—%2tds, LhRBHIBELTL LY,

oMLY Y ELOBBEBIF 19N L T,

* Cut the seat bucket as shown in the illustration and cement it with glue for

plastic,

Asgemble the seat stays (Large) and (Small) with g4 band, M2 x 6PH and M2 nut.

After the step is adhered to the F-19, paint the whole with light gray.

* 2 » =

Give a coat of glue for plastic to the surface of the pilot seat.
If the color powder for use in railways kit is coated, you will enjoy a real sense
much more.

Paint the control lever with black color and cement it to the F-19 member.

#5415 (B) Reinforcement plate (B)

N0y by - ba)
Pilot seat(A) M2 x 6PH 04/%> K pdband

NAOw Y- hE) M2F v b 7

AR (A)

Reinforcement

plate (A)

P2t AT AV S
Seat bucket

Seat stay (Large)
\ M27F v b M2nut

Y= bRAT (V)
Seat stay
(Small)

g4 E:a

M2 x 6PH

) _SN X 8PH
mRhLINyT PYYVAON
Control tever grip ¢ #4 band

| H >
Control lever I

BEh R )z.\

Control lever bearing

M27F vy b
M2 nut

18



702 b K7 —OH

[18] Assembling the front door

<

FT—%H7 Yy bIAICHoTHY b L, KF AL heTHE L THX Y,
FT7—GHRFENOEH BRI TS5 A+ YREBEEALBVRER L ABER K7 2
BORALO T~ THETCRF LD TN T = A RF 4 2B 12T 4 v FEaMkic LT L
FTo (S DOIRIEHH A HF 1 ROPRVIZEFLTTF &0

FT =Ny FLROMRRD #1700, (BB ICBHS ) FTIHLEIBORD I E LTT &
Vi,

BT =N FERIEF 7 — CHRMMEEH CHEH L TF Ve N FVBIIZIRLVBOF 1 14
BEHELTT S0,
Eaxguevmvﬁn<w@hﬂ®&¢dwmw$s,:vw?gﬂﬁgﬁmﬁdmﬁrﬁ
T &,

CBY VHFRBFTHERIIO Y S SN B LG L, M1L7X6PHCREE L TF & v,

o

o

-

Jarerr7-ayo2A

Front door lock fitting

M1.7Fw b
MLT nut

Door hinge AL
i

Ry7—t > UsL
Door hinge BL

Cut the door along with the cutting line, and correct it to the hody profile.

When cementing the door (outside) and (inside), give a coat off glue for plastic to
the cementing surface for temporary cementing. Instantly, set it in the body and
fix it at the body with a cellophane tape or the like so that the door can completely
fit to the body. (At this time, be careful so that the glue may not be adhered to the
body).

Determine the position of the door handle. (A seat is provided in the molded
article). Drill a hole of ¢5 at the center portion,

Cement the door handle bearing to the door with cyanoacrylate glue. Give a little
coat of oil to the handle shaft.

Determine the length of the lock pin of $1.6 x 30 to the locking bracket. Cement it
to the handle shaft with cyanoacrylate glue.

Adjust the position of the lacking bracket so that the door can be completely
locked, and fix it with M1.7 x 5PH.

ATYLy
// \) Spring

FW
\ a3 —= —\ 21.6x305Up
s ) \
K7 —() F— RP~n> RArgs
U_..s.;_:maﬁ === Door handle hearing 2x5 Ry b
Door (Outside) | 7 — (94} \ 2X5rivet

_ M1.7 x SPH // Door handle
~ K7 ~n>

F o

RFP-k> JBR
Door hinge BR.

@1.6 x30 SUP

K7-k L YAR
Door hinge AR

FP - FbB
OA ., Door handle bearing
// \X
- RP—=NnN2 RN
FrP~ELy

) Door handle
Door hinge

////évw? M1.7x 5PH
L ///J
—_—

Door hinge /




Y17 -0

1191 Assembling the side door

oMTFADHAFL—=LRAREYAYREALT, HHAML OB THE T,
CHAFL=WILTFIRAF Y VIREBEDBA, HAFL—-LERF 1 DON— T8 bR THIFCT
B, (MUTMIMRDoTn, TIAF v 2RI EIM D 9
X TI2AF» IMEBALEVTHT ET L, AL—ZALWEPMRE L0 $+ O CHR
LCTF &,
:xsn:,h%&.\%mﬁ__wﬁf A4 FLV=WEANR, MLTXSPHEMLTH v b T
ﬁi:m4,
—WHT R, RO HF 4 ALY CTERBLTT S v,
oTwlm%iAsﬂmﬁir¢uﬂlwﬁdmmrm%a
F7—=H4AFBEF4FL— VeI Icly, mERsRL T,
F7—#4 FQ)bEMIABRD L, BFREELET,
RyiTETey, FAMERMETET,
o FP—nr Fr#SEe, Mo RERNTHEFEL T, glox300 v 2 ¥ it &
WD Se~Tm/mOM CEHACHITBEEY,
o1y y ¥y BUHOM2X20PHE F7—1Y FIRRARER EFBFAEBORFT 412k H, o
*UHEHHCERLET,
o F7— %ML TglBX300 v 7 £V HMIXWDN R VICAIMET, v sV FP=ny |
VIR ESATEAELET,

20

*

*

*

Roughen the groove for guide rail of the body by using a file, so that glue can be

sufficiently adhered.

Ingert a plastic plate in the guide rail and bend the guide rail along with the

curvature of the body. (After the bending is over, remove the plastic plate),

# Ifit is bent without use of this plastic plate, it will not be able to smoothly
move. Be careful about this point).

Give a coat of epoxi-glue to the groove of the body and place the guide rail in it

and mount it with M1.7 x 5PH and M1.7 nut.

Bend the front side of the rail inwardly of the body as shown in the illustration.

Fix the door at the required pogition hy using a cellophane tape or the like. Bend

the door guide (B) to the guide rail, and mark the mounting holes.

Pogition the door guide (A)as well as the above, and mark the mounting holes.

Drill holes and mount the brackets or the like,

The door handle shaft is to be cemented from its inside with epoxi-glue. Bend the

#1.6 lock pin at the point far by 6 to 7mm from the tip end.

Fix M2 x 20PH for the lock pin at the position parallel to the mounting position of

the door handle. Fix it with epoxi-glue.

Close the door, and fix the lock pin at the door handle shaft with cyanoacrylate

glue at the position where the ¢1.6 x 30 lock pin is aligned with the screw of M2 x

20.

FP7=H1RL~n
Door guide rail

A/EEH

» Bending

Ed M177 v b
/ E_ .:z:

]
: _

%uumewﬁ
Plastic plate

N M1.7x5PH

K7 —H1 KA @EEH Bending
,Ufao..n:_%:: WM_,J«..&A -
\ F v bML7out  °Door guide (B)

S R7 -3 1 Kk(B)
//\ _Doo..n_.:«_oav
M1.7 x 5PH ..
V1 kKT ///

maa;oon M1.7x 5PH
Jﬂ. T —=N> R
Door handle
R7—~n> g
D .
M1.7 % SPH ocnrsaa_mcgﬁ_ﬁ




To2RY)—, 942 K—OWft

[20] Mounting the accessory and window

eﬁﬂASW&¢§%qwmavvaqms@hiﬁﬁs,*xs&w§¢ﬁaﬁcﬁxwe:
THERN, BELTBE T,
cwﬂv¢¢clﬁa,waTﬁ%s.%ﬁﬂscﬂoﬂﬂmso

o VHFT ¥ 7 413, EH LMk cigL £,
,%xmvwaww+a¥$3$£wer,ﬂ§6$mrn$,3bmﬂ\$mﬂzsﬂtw
£,

oﬂﬁﬁzla,@%u»%ﬁﬁéﬁvaT%Vrﬁﬁﬁﬁrm4o
o:zmwvﬁww+%Qm7|$a«wxvﬂ%€.ﬁaﬁahshﬁ%v%mﬂﬁdﬁtr
T, GREMICHMM e MF o hB Lk BT HL 2T
QEEﬂvwﬁzw$v1wlaEmsﬁﬁﬂmm.$Eﬁ#£d$ﬂrm4°
oiﬁaﬁgmﬁédﬁFSrmx,zrt&!t;§;+¢Td&ﬂA$§H3£1:m4o

&7

_M@ i ~os <>

\NI £ o mwﬂV$chuv
h P NeFL-s- Anti-corrosion
VHF7 =7 Ventilator

VHF antenna

.Bx 150SUP
LIS b
Eh— ‘ Duct
H-3LITLS ~ 7" Pitotbe
Forming antenna X

M2.6 X 6TS

* Finish the connected part of the body and the joint. If injured, give a coat of patty
for correction,

* Cut off all the accessories carefully in compliance with the illustrations,

* VHF antenna shall be cemented at both its ends with cyanoacrylate glue.

For the forming antenna, work the tip end of round bar, and give a coat of
undercoating agent, After that, Mounta 1¢1.6 piano wire,

" The undercover is a wire mesh. It shall be cemented with glue for rubber (e.i.,
contact bond or the like).

* Cement the forming antenna and pitot tube from the inside of the body with
epoxi-glue in compliance with the illustrations. (It is highly recommended that
reinforcement plates are mounted in the hody).

* Lacate the VHF antenna and ventilator at the required positions and cement
them with cyanoacrylate glue.

» After the windshield is temporarily set with cyanoacrylate glue, mount it from
the outside of the body with M1.4 x 5PH and M1.4 nut.

M1.4x5PH 7 v b (16(8)

M1.4X5PH nut RNRoFL—-%—
- —M2XSTS  pogqyya.

16 pieces  yangilat
TyiN—ty oo R — or 7 b ﬁmv\>=:.8.,3m3=
_Q 4 Duct
Upper window . %

A

P = D Ny PO A
Front window

M1y bRk AN
EUF 1015 Ri g
Tighten M1.4 nut from
the inside of the body.

1

X

Lt
R=32UFPL5F ¢

Forming antenna 1

£ b —% Pitot tube

O7P-94> K-
Lower window M1.4x5PH 26k
M1.4X5PH 26 pieces

@ 7 MmiaFyh
~ M1.4 nut 26 pieces

21



0] N7 1 DRE
Painting the body

&Y. BRABIKIA VB TI ARV /7 — T TRABUNT ATV LTBEET,
RFANEE, SA P L—rBRELET,

°

o WIHE(F LY VR URBHERELFTIFE, ZOMII D LEDIHB R THEE

To

cHAEBRUBRHHELERBI S 2SI LET, A ‘
®$w%c:Qrwqmd§$r,%f&%%m%qmmﬁﬁmﬁsm4y

ATy h—HEMEMBIEY 274, BRE2FTBERICB> T IR TT &\,

°

o

o

BTABTLLI), (P2X—VONBIEI IO 2BFIILTTEY)

o

LTTF &,

* First of all, adhere masking tapes to the windshield long with the lines on it for
complete masking.

* Paint the inside of the body with light gray.

* Parts where fluorescent color (orange color) is painted and yeliow-painting part
of the tail shall be painted in advance with white color at a little wider area than
those parts. . - . ,

* Mask the fluorescent color and yellow-painting part of the tail. . ;

* Paint the whole of these parts with olive color, and subsequently paint them with
fluorescent color and yellow color. ,

* Adhere the stickers at the required positions, At this time, cut off the stickers as
closely to the profile as possible. . )

* Place various stickers on the table in good order without peeling the backing
sheet. Adhere the masking tape on them. After that, peel off the backing sheet.
Then, adhere each of them to the body in a position with both its ends lifted up
with your hands. So, pesitioning them is much easier. (Refer to the position in
page 23 and to the catalogues). . .

* When painting for delustering, add the flat base to the clear lacquer at the ratio
of 20 to 25%. Then, paint the whole surface completely.

34

o7

B

EAT 9N -k, WP VETF—TVOLEILHER, PAX LV VF =T 5 20LH L8014
R TERKRYEY¥L, F—TOME L > TREOF MBI 28T, Bk

UYHLBELITIFEIIE, 2V —BBIZTT v FR~ A& ANGHI20%~25%)2 (K i2 ki

Vn\,\

&

N

17117

34

R12

65

x5

90

22

XA, 7= TL— FOMIT

[22] Mounting the main and tail blade

o XA VT L= FILHEF 2 — TP EE, BHIZ10emT 2R/MIZLET,

o BBENHEATEEYIMERLET,

oo trHiihEoFFEI Y FILET,

o AL TL—FDONGTyARL), BB} vV 7T ET,

* Cover the main blades with contractible tube and keep allowance of about 10mm
at both the ends. : .

* Contract the tube by means of steam of boiled water.

* If unnecessary part remains as shown in the illustration, cut off.

* Secure the balance of the main blade and adhere the tracking tape at the blade
ends. '

Jv—-FJya ﬁ
~ Blade bushing Z
© Z
A N |
/A{\Q Blade reinforcement
#y =T , BOHLTF-THEES

Cut -

Wind tape at a lighter side.

IR% DIEMRTIEN

Cement with epoxi-oriented adhesive

\



[23] BEY - D&

Position of the transcribing mark

LI INEET— s o TT R,

Adhere the trangcribing mark as shown in the illustration.

»

AXF

Capital letter

@Hm?@ﬁ

1234567830 JG-
1234567830 JG-
_Nwhmmummo Wi
memmmmmew = MHN |
o] l l _-._ 2

3<% i RS

Whmﬁﬁw

R
=

, >
/) °
@ FE® ,
. (=]
; 41573 | mm»n._x
e Fe—
Al |
Small letter

Bt B &R

23

BoM
Sun Rising Flag

ooooooo

OO
oooooooooooooooo
ppppp




Z7aREY—RKDEYyF o F | . : 251y T OEKIBE .
BASIC OPERATION OF YOUR TRANSMITTER STICKS (MODE II)

[24])

Setting the radio transmitter and servos

oRIEHE RAEW Y — K BWHABRL, RAA v FEARTAT A v 2 4 —HOEESF £ T
BLET, .
o EMEH B AEDHE . REBO Y SR AL v FEDNBI T, HROEINB CHIZE Y b
LTFEV, (VA—RAAL9F0% T OR ey FERAOHEIIHEF — KL A LTTF &
)
> Connect the radio transmitter, receiver, servos and battery completely. Turn on
the switch and make sure of the direction of rotation of the sticks and servos.

* If the direction of rotation is reverse, change the reverse switch of the radio
transmitter and set them so that they can operate as per designated. (When you
"use a radio transmitter having no reverse switch, use the reverse servos).

i Forward

% Left &

um\ . tap.  Right q
Right ﬁ/wv Aileron J
‘ %
/& ‘ . Backward
5 H— . ITLANR—-R-
Rudder ‘ /m . 0— . Elevator

SN
\1 e
Trar \\\\\

Engine control /M

Hi g
Down
20y bAeEyF TR Mode 1l
Throttle & pitch ,
NA Hi ATAYIOMESRFO & Movements of sticks, — Woc%«m“wmﬂmm .
Tv0 > Aileron 0] B4 4 A -1 @ Tail rotor Right -1
& @>54- - £ —>2 | ® Tail rotor Left -2
8 O e -l -3 @® Throttle High -7
@ ITLR-%— Ty7 -4 @ Throttle Low . -8
O-(x0-) 1® oo k<1 -5 ® Roll (Aileron) Right -5
Rudder % Lo (Slow) - ® 0> b3 -6 © Roll (Aileron)  Left -6
Let ¥ 7y @zxI>a> AN -7 ® Pitch (Elevator)  Forwards —3
ILAN—%—" Up ®xr3r 20— -8 ® Pitch(Elevator) - Rearwards -»4
'Elevator = — :

24



F—ROMtE Y > — U

[25] Mounting the servos and linkage

o F Y =W —H ATy PVH—KRPAL Y Py FHh— R ENERY—tiw

M3X12PH&M3F 4 0 v v b TE{F L £,
cMAEORHDSFARM O LI — Koy bOMBERD, g3REFACHITET,
o W~ ROMMRUH — KOEMEH 0 & IR L TR TTF &,

LN Y XL N= Y =t —HEFGIIH — KA BO R VTR TT &\,

CHETIXALDY FIZOY FLY FEAVRAT, MNL) LRI TTFE W,

" Mount respective servo mounts at each of the rudder servo, throttle servo and
collective servo with M3 x 12PH and M3 nylon nut.

* Determine the position of the servo mount on the F-4 balsa member from the rear
side of the body, and drill a ¢3 hole at F-4.

* Mount the servos, making sure of the mounting direction.

* Mount the aileron and the elevator servos at the F-6 member with screws
attached to the servos,

* Screw the rod ends in each of the adjusting rod, and mount them as shown in the
illugtration.

K3
Right %

TIJv9Z2b0OY KM2x90
Adjust rod M2 %90

M3 x 20CS
TI4A MDY F M2x90
Adjust rod M2X90

%% Forward

ILAR~-F=
Elevator

{% Backward

Adjust joint (B)

N M3 x 20CS
Z° o _

L PV bOYE .m.a P ,C/

M2 % B0 '*l,\‘ o
Adjustrod M2x80 f .@Ad/
M3F 4O Fy b P S ,.\W’ﬁ,@ 3 XBX0.5FW
) 2 _ 23XBXOSFW

4]
oy e~
Hamion ot _ W v > M3FADLF Y b
o° &\v 9@0/\ _ M3 nylon nut
_ ¢ .
TIrARQY KM2x110 9%4 I+ MOy K M2x50
Adjust rod M2X 110 Adjust rod M2X50

I 2085
When engine control A

tnat “SLOW" RE SR 20—~ Slow upP

. a.§ M‘ Mixing E.:o...:; - D)
JEED LAD T SO 10° 10°\=C
when hovering :.A DOWN
| High
SN - Iray Evs
Rudder Engine controller pitch

25



[26]

AL TUL—-R EvF, 3% T0ORE
Adjusting of main blade, pitch, mixing

ILYLTARY Y
R/IE v FDIKKE

(A)

g Engine idling under the'
minimum pitch

MAEYFAEIBTL I INT—,
MELELL>TREVET,

(8)

ILVLTARLMBENOE Y FHO~-1"

Pitch angle on engine idling

IV REBOEYFR -2~3

Pitch angle on engine stopping
(x—bO—-57— 3 %K)
(Auto-rotation landing)

. -—
-

according to the engine power, kind of fuel,

and the like.

The maximum pitch angle may be different -

(8)

RAkEYFAT~E
Max. pitch angle T to 8"

CZFESq4¥ -2 bO-AA

To stabilizer control of seesaw

R £$ExA\uv|Tﬂ<cﬂsmﬁm

\h Semi-symmetrical type main blade wash- ocnwsw_m 6

—BRR_
— ADJUSTING —

Engine high speed under
the minimum pitch

3 %3047 — L Mixingarm

bﬁﬁ&*Sﬁy*ﬁ%:ﬁ%H@
Slightly upward from horizontal
when the 3.»15:3 pitch is secured
/ ATy aTb— bA(B)
To swash plate (B)
T — KR H—~
T — L(A)
To blade holder arm (A)

WREI 4y 22T bAssy

-~ —

- —

Y=V -0

Z22ESA4Y -0 bO—-N (@)

To stabilizer control of seesaw.

Slide clearance 8 to 10mm W

RAkEYF

Mazx. pitch

_ 2351 KR8~10mm
%\t .

|
Smmid E

BAEYF a

More than 5Smm 4

Min. pitch

26

W-type wash-out assembly

Ay aT LN}

RAE Y FHOR. KFIKR
Wash-out lever is horizontal when
the maximum pitch angle is secured

2Ty aTl— b Assy

Swash plate wwwoiw_w



ZIEH, ¥ v 1 O OBt
Mounting the radio receiver and gyro

o VXA RULEEF SRk, P20 TS,
o RABE:, Witk % W 7 — 7/ CF-28I BT £, _
o VXML v F BB AL Y FEWE T — S CF-8ICF T T, .
XU A0 2@ BLSIBEORR N NI v Al Lo THBERDTF RV,
ﬁ\h%
/

[27]

¥ x4 0OMB 20T, FlMHDEd, BLAH Yy DOPIRBHE L L <A
TR TF &,
* Adhere double-side adhesive tape to the gyro, and mount it at the F-26,
* Mount the radio receiver and the battery to F-28 with double-side adhesive tape.
* Mount the gyro switch and the radio receiver switch to the F-8 with double-side
adhesive tape.
# Determine the positions of gyro, radin receiver and battery, taking the
weight balance of the body into consideration.
# When mounting the gyro, be careful ahout the direction. For further
details, pleage carefully read the assembling instruction manual of the

gyro).

N

{
M2.7x87 & I {12
,.Z/M.q X 8 wood screw

%

27



(og) TR

Final assembling

T DBEENTRTRT Lz b, YLy yr svvav svvrtsoyay,

HoF=No B\ 7=y v a v BEMAALTT & v, .
oA YTV~ FEMIXI0CSEMAF 4 U v+ v f TR T,
o7 =N T L~ FE¥M3X16CSEMIF 4O+ v FTERS T,

* After the body is painted completely, assemble the engine, transmission, landing

gear, rotor head, tail transimission, etc, which were removed once.
Mount the main blade with M4 x 30CS and M4 nylon nut,
Mount the tail blade with M3 x 16CS and M3 nylon nut.

M3IFLAALFy b
M3 nylon nut

g/gwxanm

MaF 12+ b
M4 nylon nut

28



[29] I3 ORIEV

Handling the engine
* v L 2-ON%

A2 R , Adjustment of carburettor
oYy BEQA PO BEMAY V) v Y095
kK14 vANTOFLAY T T LKL THE
HEKAR CDLAR A€¢—FY T ¥ —H(11,000epm)
Ty - - NGK-BPM-TAX 3 Fx Y ¥ YCIJTY(/ 1 X% F —1fit)
ik i3 BANAK I H VY v
Beh 30:1
F40 QA IV BB AN e Bl iEE - 223
HEW AR VILNAY—F—FHR \_ucm_ regulator valve
LT ]

© TV = U4 (T VEE)IB0NOMB O F £ TIRIEIERL T, 754 F L AN oTT
s, _ ,

o FE, M OMBIMER(=— N LIV T HB 0 £, HﬁEﬂﬁ:wx MREEIIToTHY
TN, B EEOMBBILLBECE Y FLTHY TTOTHLELZELTHEBL 31 25,

e

\’ Thinner

NEET D8 ¢ THE£IT-TT &, . o4 5 Thinner
. — %3 ick R

BB KU BEET LB LIIC ) £F 0T, 5 LIRE L LTF S, Mrwsgww\ - Thicker Thicker
cAU-MEAVE. BERTAEY S SMEBIZ Ry FLTH) $T 0T, EEEE Y oL adjusting scre KR {E 1

NoRTEATIy I HBA Ly THED L ZERBHE NN WIHTT 50, High speed side Low speed side
o HEMOMHMEA(=— FA)IEZETINAD y PARFIECREOHRIEIZ A2 L5124 Adi .

ustment of engine
FLTT &V, BECYyFALADECHELTT V) N J g

Break in (warm up) the engine with the fuel of 30:1 with the engine installed in

o IS5 Y 55 g ' A X R 2HEeNHn 1,
qu.u%mma\u%uvwﬁﬁrdﬁ%co%S@A.u TAERET RS ¥ era.rm_maowomqro%mm:%m:m:n.

. It is equipped with a fuel regulator valve (needle valve) for high and low speeds.
On shipment, the workshop test operation of the engine has been conducted.
Engine specification However, fuel for high and low speeds has been set to a little higher level than
Engine Air-cooling 2-stroke single cylinder gasoline engine, 25cc usual. Adjust it according to your need. AT this time, adjust it by 1/16 turn.
Carburettor , Wall-blow diaphragm pump specification If the low speed side is throttle too much, it will become very difficult to start up.
Ignitionsystem ~ C.D.1.system, with speed limiter (11,000rpm) - ltshould be set to a little thicker side. .
Plug NGK-BPM-7A or Champion CJ-7Y (with Noise killer) * As the SLOW adjusting screw is set to the minimum level (idling), loosen the
Fuel Non-lead high octane value gasoline slow adjusting screw counterclockwise so that the engine can be stopped at the
Mixing ratio 30:1 lowest position of the trim lever at the transmitter side
0il Oil exclusive for 2-cycle engine . Set the fuel regulator valve (needle valve) at the high speed side so that the flight
Starting type Re-coiling type starting system can become the best high in the air at full throttle flight. (Also adjust the
. maximum pitch angle).
* Use the recommended plug. If other type than the recommended is use, noise
may be generated.

29



et E

MEMORANDA FOR SAFETY

PECHIETEREDLY L2,
BRLEVLEADTEY) L LRES LOWBRBRORCAY 375 -~
UH-1Bf 0 24 2 GX-26H0°Z 212 b 7,

CONN) Ty —RERLFECLHIIRET OB, dr-EHE T,
FRATICHL > T, BR2AFLEMEL, WE—FEEME SR, =2
BLCTCTF&w,

ANNITE =3, AL —F— FolU—-y-NEECEEL T, R
FTEBLTRENCELIZEELT 754 Mo B LAT &,

QAL 2GX2DA AL >0 —F — D2 — FidBHE200kmb, 112 %
DNEFT, 774 FOBRICIBIESICADY B R VERELADTT S0,

@HLVIBRBERAFEOWLANLTT, 1794 P L2 F =y 2 L
ﬁ%mio§m$%%€mxﬂ£&%§m$ﬁ&s§ﬂmrd%mio

OFN—lER 2T IVa KRR IOMA*BI T DO LES, #L <13
[ A0a42GX25) BERKODOBRFETBHE T &0,

QBN EETLE L TOLHTREEL BV AR ETOTHHIZEELT
HHLTTFEw,

BHADPLDOLBED 754 P L E- P2 BBLLTBY 7,

30

This is all for assembling this helicopter kit. Now here is the highest
class excellent R/C helicopter BELIL UH-1B IROQUOIS GXC-25 that
you have assembled with your heart, This is YOU who makes flight
as well as the real helicopter. Before beginning the flight, set your
mind at ease once and check all the parts carefully for completeness.
The main rotor, and tail rotor of the helicopter rotates at a very high
speed. Special attention shall be paid to flying the helicopter.

As you know, the main and tail rotor blades of a model helicopter rotate at a
high speed. The top speed of the main rotor blades reaches more than 200km
per hour (120 MPH) in this R/C helicopter make sure that there are no people
close to the helicopter when the blades are in motion.,

While your helicopter is still new, screws, nuts, etc., may loosen due to
vibration. check that they are secure after each flight. The careful use of a
thread locking agent will help to minimize loosening.

1t is highly recommended that you avail yourself of any in-surance offered by
your local modelling club or national modelling
association. For further details, please contact the shop where you bought your
helicopter.

If any accident occurs, HIROBO LTD., or its agent shall not he responsible for
any loss and/or personal damages. Please use this helicopter with extreme
care,

We are looking forward to hearing about your wonderful flight
records.



A/ N—YIZDOWVT

PARTS FOR REPAIR

<HEBFDBAICDOWVT >

ek, BIBE A0k, v FEBASHAHEE~ - FEE L
BMEE>CTBEVRDTE 0, BECIBBENECFIZANIC WIES
i, m-umw_u%l:ﬁ@%%&dﬁll.xs\mfmiﬁwan%mmmﬁmg»ﬁ.w
HEYF, HEWGTBEYVT RN, .
CORICE, BT, KB, BEES. BEES4HED L. VoERDD— N
BS. B BB2E -2 0 LEALTTES Y, X, 250 Loste v
FIBFICIEX SR B JEOWHBEEE, 1BBVEREMATT & 0,
MoER G~ 28TV E TS,

B ANEE I @R RO MBI (23T F W £ SWT A 5108
wwommﬁﬂﬂmdﬁw

mimd&m:r%dro@ﬁmﬁvmi# mi\m&,
Bt LET,

O #EHzowTit, BIM62E6HA0BBED S O THEKE L & bR VE
mw#mﬁwaw&sm?

T 726
IL B BT i A 1 BT 530-214
b o — (BR)YE ¥ 50

TEL 0847-41-7400

31

FOR PURCHASE OF PARTS

If a parts of your helicopter is missed or damaged, please buy it at a shop where
you have bought your helicopter. At this time, please tell a shop clerk the parts
number and the name of a corresponding parts. If there is no hobby shop
nearby your house or if it is difficult to obtain the corresponding parts, please
place order of parts directly to “Sales Department of HIROBO LTD., or your
contry’s distributor, together with remittance of this partsprice and its freight
charges. In this case, please clarify your name, address, zip code and telephone
number together with your necessary parts no. name and quantity. If your
order covers more than two kinds of parts at the same time only the freight
charge that is the highest among the parts is to be paid. All the other freight
charges are free,

Usually, parts will be forwarded within ten days after we receive your order &
payment.

The freight charges herein are based upon the current rate of Jun. 20, 1987.
They may be subject to change in the near future.

SALES DEPARTMENT,

HIROBO LTD.,

530-214, Motoyama-cho, Fuchu-City, Hiroshima-pref., 726 JAPAN
Telephone : 0847-41-7400 Fax: 0847-41-9361 Telex: 645760



2533-007

, 2505-005 2533-006 m@
0400-106 2525.001 / .
| m
_ 0405-101{ 999 009
@ 0400:158 ~ 9531.003 .
2525.001  “Qon¥
0"} N4
@ 2533.006 = o
m. ¢ /@ 0400-164
gy 2531-003
rd / . . o
" B / o A _
270N 0400-157
@ |
. i_ WY Beas
Pw% A ~g 2509-003
s
[ __, /@.\ 0400-161
[ ~ P
2524.001 _ ; ®%_ 0405-100
V 7 1\\ 0400-159
0401086 : ' : 2522-001
—_— @ -, N :
0405.026 0405-050 m A _ _ 2505-001 @
(\\A.v < = 2506-006 @ _
, ~F .%
&,/Q\E@h 2522011

0405-053

2530001 _&° m
2405.050 2632025 S ~__ _2501-007
2521-022 IV/ 2533-003
’500.000 2532-008™ =
. _2506-007 @@\@ | | 0400-101 2 2532-006_
2532-024 ~® .wgm.ﬁ: M 2505-006 )

0405-136

32



2 FNO 5 & wrims [ wle @ o, B BT wmmeme

Cord No. Name of parts Umun:ce_o: Q'ty | Price charge | very Applicable inodels
With pivot bolt,

. screw

0400-104 M_mﬁ.m.“.”_.nuqu”gmn 2 2001 120 A SST-E

0400-106 |5 " G ohiner bise | 2 [1e00] 20 | A

0400-155 mmwwcﬂm 1 |2000] 350 | A

0400-156 w@ww@wﬂqmcﬂ 1 {1800 170 | A

0400167 | G paroia 1| s00] 120 | A

e Ry s | o | 4

v A

0401.086 | i h 7 2 2 | 20| 7 | A

0406-026 | 111 e contenctibte tabe Binc | | a0l 120 | A

Width 70 I _—

0405-050 M_Mgmuwﬁwﬁu@%w_nsma .w_wa:C __MM, sso| 170 | B |gert 4rg
With blade
bushing

0405.053 | ok S Tk = KE T i 2 [ss0(1000 | B |geri e
reinforcement

0405100 [0 2 | 60| 120 | B

005101 | F o E 2 | 0| 7 | B

0405136 |yt 77 % 1 [1500] 350 | B

2500-012 | Bre-#10%#15%3 1 1000 120 | A

2500-013 | Bre-#16%920%3.5 1 |vo00) 120 | A

2500015 | Bre- #4X#9X25F 1 | 1000 120 | A

2500-060 Wmm.qupwnwmﬂwwn_‘mw 2 1200} 170 | A

2601008 | il shatmotal 2 | a0 70 | A

2501007 [ T 7 T2 T < 6 | eoo| 120 | A

2505.001 ﬂww__m b 20 | 200f 70 | A

2505-005 | Mg 1 ot 10| 200 70 | a

2605.006 ﬂwﬂmsn__:\sm. 7 b 10| 200 70 | a

2505.007 nnwhom:,\:w 7k 10| 2000 70 | a

33

3~ FNO 5 % xotms [n e |2 HT8 B wroena
Cord No. . Name of parts Description Q'ty | Price charge | very Applicable models
e AT w o] o [ 4
e R o [ |
T AT ICEE
2509.003 m.h&ﬂ,__“mm bt 2 | 300] 70 | a
2509-005 mmﬁaﬂhhn.\uﬂﬂ”m._mm.m 2 [ 300f 70 [ A
2608008 | oot AHEXETD 2 | a0l 70 | A
2521002 | 7,7 A1 9 9= 2 | 40| 70 | A
B | i L LT B X I e
. each

2522.001 M&\:MN HVAS Vznx;, 5 | s00f 70 | A
2522.009 meﬂwhﬁw.wwoznxé 5 | s00 70 | A
2522.011 Me\_hp 2 xacizxs0 5 | s00f 70 | a
2524.001 [Mao ¥ K =X K 5 | 260 70 | A
2625-001 “mﬂww_ﬁuﬂn: 5 | 250 70 | A
2630.001 Mﬁm&,ﬁw HA) 2 { s00f 70 | A
2531003 %c mmn_,n Mswsu oy Maxe 10 | 30| 70 | a
2532.006 Mpu Mhﬁhuwwcl M3x20 10 | 400] 120 | A
2602.008 [ 7 TR0 o MOX 10 | 400 120 | A
2552.020 |, 7 T ALY o Maxs 10 | e00| 120 | A
2532025 | g 7 7 M7 S o7 MAx30 10 | e00f 120 | A
2633-003 N.n”m\”“uw_wnnr”“ screw M2X6 20 100| ‘120 A
2533-006 N.n”mﬂ“ﬂ%ﬁﬂ.ﬁcmngi M2x10 20 100f 120 A
9533.007 | 5 ~TRE AM2X14 20 | 100] 120 | A

Pan head machine screw M2 14




2532-017

M 2601

(@

0403-085

2509-003 \n :

0404-023

2530-005
ﬁ

0400-113

2532-004

04056-136

0403-038

25632-004

10400-017

@ 2500-066

—__ 2506-022

>

2600-047

2506-016 - @
0405-109 @

0405-104
0405-107

!  2500-066
0405-108 0405-129 @\l
0403-010 —/ . 0405-106
—————  2501-006 .
405-1
5109 , @ 2506-022
&
-001 . :
Iwmwlmvll 2500-047 -~ ﬁ\ @/ohcm._cm
2532-017 _
& & \ 2583.006 0405143 ~
0405-111 7
2531-003
2500-003 5D
9 0405-110
0405-1
0400-075 03
2500008 2533.003 . 2506022
. il
> 2500-066 )
2506-021 \ — @Wv
, 0405-102
2 B9 0400016
__. \@.\\\\\\I.III 2506-022
m 2500-076
& @ ~_ 0405.018
1 ‘ %

2506-010

2532-002

34



0400.016 [ . 7 mwnw_.)_.. mwwwﬂe, 1 |10 120 | A
0400.017 [ pi* 7 mﬁwwn%wmhww bt 1 |1500[ 120 | &
oano.ons |7 o MR- M 1| soof 1m0 | A
0400-113 Woﬂ”wﬂwﬁﬂﬂvﬂu“\mlr m.wwmac_a _—MMn 7,500 - 240 >
0400010 | 52 ok Withsiove 1| nooof 10 4 A
0403-038 ﬁmwwaﬂcﬂm”.m...cﬂ 7t WMWMMS:E@@ ~_mwMo 3,0001 240 >
0403-085 Wc.“%.o”«..“oﬂp‘wo_yww.” rowTo 2 350 170 A
0404.023 | 77T AT < 4 2 | %00 70 | A BBL-SST.E- ¥~
Shuttle
0405018 5,7 27~ 1 |3300| 240 | B
0405-102 Hm mﬂp t {1000] 170 B
0405-103 Mmﬂﬁ,ﬂmw i 1 |s000] 170 | B
0405-104 mhmw__mhhﬂ,m%m: 1 |2200f 170 | B
0405-105 meoﬂrmwwwwmw 1 {5800] 170 | B
.0405-106 WMW.HM_M hhmq 1 900} 170 B
0406-107 MMQNFN_:“_“M,MQHM%MN 1 13,700) 240 B
0405-108 N.:ﬂb._.non“mﬂwﬂn?mmrn: 1 33001 170 B
0405.109 | 7 72 P 2 2 2 {1300 120 | B
0405-110 | 77 ¥ w._mhmww.,\, vy 1 J2000] 170 [ B
0405-113 Mawm_whm_“_mum 1ok 1 100 170 | B
0405129 N.Lls.ﬂoﬂ”uﬂﬂ..”own_,mnp nbwm..o Ebco 350 8
0405-136 { ot meer | t {1500 120 | B
0405-143 ’memmmzmo,,_\mw mM-.N& 7t *® ’._W_.“.. 15,5001 600 B
each

0405-157 Hﬂhs\_:uﬂwm\_oﬂ.wﬁ.w\opﬂﬂw mwwwagv_am _.naWMo 49,500 - B
2500.003 | Br8- 85 X#11X5 2 {12000 170 | A
2600.047 | BrE- #12%821 5 2 [1600] 170 | A
2500.066 | Pre-#6X#19%6 2 |1600| 170 | A
2500.069 | BrE-#5X#11%3 2 [1200f 170 | A
2500-076 | Br8-98X822X7 2 11600 170 | A
2501006 | srorer erinay 4 | a00f 120 | A |BEC
2503.001 [#3 % 7 & 10 | 100 70 A

93 fluted washer

35

2— N0 & % N A BRI T
ord No. Name of parts Description Q'ty | Price charge | very Applicable models
2506010 | 7 nh:“ww%mw% o 20 [ 10| 70 | A
o [E s im0 R
N ) | o |
e A ICEIE
2509-008 Noa &ﬂﬁmm Ao 2 | 00| 70 | a
as25.001 [N E - 5 | 20 70 | A
2680.004 M,ﬁwwhuﬂmﬂ HD) 2 | 300l 70 | A
2530006 MH,\_ET_M% h(E) 2 | s00] 70 | A
2601008 [ L7 d 2 M4 10 | s0f 70 | A
2532.002 Mwu 2Ty o Maxs 10 | 400 120 | A
2532.004 M mw hnwsxzw T o Max ~.» 10 | 400] 120 | A
2502.016 | & 7 7 A7) o 2 MIXGA) 5 | 200[ 120 | A
2532.017 m.sw g NM %_ﬂuwm%ﬂu X12(A) 5 | 2000 120 | A
2633-003 Nw”mﬂu_w.m W:WM&:W:M screw M2X6 20 100} 120 A
2533-006 N.n” mmmwmm wr_“nm.ﬂ:“omnnoi M2x10 20 oo 120 A




0401-084

0400-061

2533-006

T~ 0400-074

0402-035 2505004

/ , A 2500-070
0400-077 0400-072 \ _
2506-003 !
2521-001 . 2500-069 —— | \
/
\\ 2506-001 \ 0400-076
0400-079 _
0400-072

wmwm cc_.m @
o»oo 075
0400-074

/ wmoo o0 2500-003

2521-002

-001 / 2505-001
_ > 2525-001 /g
2533-006 m 2533.006 Hm W 0400-016 @/

wmoo 069

0400-090

2523-002 ¥

.\ 2533-006

U 0400-071

0405

0405-144

0405-148 2505-006

0400-086:

0405-146

2500-071 2531 oS

Q/@
B/ 2509-002

2500-071 @

2524-001

opcc 073

0400-086




& W

uoa...&_,.ﬁmv th“_womﬁmw..s meaa_m_ﬂw_. Po.pumn W«mn@ memwm:ao *wum__wm >_.mwnmnﬂ£ﬁmumhﬂn_m_m

0400-016 mmﬁw n,m.ww_ﬁwmhﬁe t |1500] 120 | A

0400-061 Wmmﬁﬁ%ﬂw@hé m 1} 300 120 | A

0400-071 wawﬂ_mﬂ.mzmh 7 1 | soo| 240 | a [888SSTE

0400-072 |t it vlade hotder L s | 200] 110 | A |3E8SSTE
each

0400.073 | 7 -/ _W_H.M__\_._.” Il 2 | s00| 120 | a |88 SSTE

0400-074 WE%HM%MM 7t (A),(B) 1 {1400 200 | A

0400075 | 7. MM 1 | s00| 170 | A

0400076 |7 - I - M t | s00] 170 | A

0400.077 |yt ? nﬂhm.. mww@ ehty 1 {1s00] 120 | A

0400078 | 1oy e Tever 1| 1o0f 120 | A

0400-086 Whﬂmm.rlu__““mmm.-rﬂ”nm_m_, WWW.E.E& v_.nman 2,000 240 A 888 SST-E

0402-035 wwmhsﬂ.ﬂhu.v ¥ 2 | 100]. 120 | A {¥¥HV SSTE

0406111 m_aw_w_m\hu.“”\ a4t 1 |1800| 170 | B

0405144 [ 5o T h e 1T L4GXLBXII00 | 5 |3900] 700 | B

0405.145 m_m_ww_uﬁ_ﬁw_ﬂ ! 7¥x 7 14x1060 1 {1700 240 | B

0405-146 | 7. = M_m%wu maqgi 7 45%E.1X1080 | 5 13100 700 | B

2500.003 | BrE-#5XP1L1XE 2 |1200] 170 | A

2500-062 w__”m.nw,w,”nwuﬁuwﬂw 2 |1200] 120 | A

2500-069 | BrE- #53#11x3 2 |1200] 170 | A

2500-0770 | Br&- #3X#9%3 2 [1200] 120 | A

2500.071 | Bre #3 %96 X2F 2 |1200 120 | A

2505-001 Rwﬂcm b 20 | 200 70 | A

2505004 | Mo U » 10 ] 2000 70 | A

2505-006 wahom:\:w vt 10 | 2000 70 | A

2506001 | oo " AL X 0T 20 | wo| 7 | A

2506-003 Muhﬂw‘%xvmwwﬁ.a 20 | 100f 70 | a

2609002 | oadio vic 20 2 | 300 70 | A

T o |

2521002 wmuwewnﬂ 2 | 200] 120 [ A

37

W

- FNO & & £y MAE (A B 2 i Freight | Deli- 1253 77 AE 44K
Cord No. Nare of parts Description Q'ty | Price charge | very Applicable models
3¥~avlu—wixr7 b !
2523-002 #1.2X1200 A 10 | 1,500| 1,000 A
Rudder control shaft g1.2 X 1200
Dy FLYF
2624-001 [ g4 ona 6 | 260 70 A
g5 — LA h)
2525-001 | 45 hal (Hardened) 5 | 2600 70 ] A
v ALY 2—-M3X3
2531-001 [ g o Maxa 10} 300 70 | A
Y b2 2 —MAX4
2531-003 Set screw M4 X4 10 300 70 A
*x 2 7AY ) a—M3X16 \
2632-006 Cap screw M3X 16 10 400 120 A
F AR AM2X10
2533-006 | pyp, head machine screw M2 10 20 100( 120 A
4001-084 |80C 3 M7 — b TL — b 2 | eoo| 200 | a

Semi-symmetrical tail blade 60




2522-001
524-001
2533-006 @\I

25631-003 0403-028

2505-001
Nmmm 010 ﬂ 2525.001 | ss22001
/m . .
2522011
/&.D o/fc , 0405-115
2622-013 2501-008 o, |

0404- ooo

2522-003 2529 oTu
2505-006

2501-008
0403-027
2501-008

@I\lllllll

c.»om 116

0405-006 waj

2539-003 w / 2505-006

0403- omm

2505-006

\ 2532-032

0405-113

2533-006

& _
0405-006 w&/ 2501003 A 2501-008
- , 2522-001

2501-008 2522.010
0403-027 2505-006

2522-011

2522-006

38



& B

LR

- z .
Mcqm_.wﬂva.v 2=.ﬂ_ﬂ c_.kmw..ﬁ U&munn_m_“&:w_ >D.%w ‘Wln@ Mwwm—.nmﬂn w%w. >Lw_mm_‘@m um““o_a
0400-090 M%:%m:”%mw 17 B 5 | s00] 120 | A

0403-027 “mer_w_._mwnol_oén “.%VW% -uwmo 600( 120 a |BBCBBL
0403.028 [ 7 WithpinBrcy | tout| 0| 10 | A [BBC-BEL
0403085 | gy v~ V1T 1 | s00| 10 | a |BBC-BEL
0405.006 | 3o porecay | 2 |1000[ 10 | B

0405017 [ 2 ¥ 1A 2 | s00] 120 | B

IUATE] AN AR 1| ss0f 120 | B |-
0405-113 Momhpwm.w_“%:{ 2 [1600[ 120 | B

005114 | o e T 1 | 40| 7 | B

0405115 | 7 2 28 2 | 90| 120 | B

0406-116 ._u.,__w@h\.._w _”\<”Mvﬁqﬂnﬂ.ow s 1 500 70 A

2501008 | 57 1 3X8X4 4| 400 120 | A

2505001 [M27 ¥ 10| 20f 70 | a

2505006 «wl.ﬂam Al 10 | 2000 70 | A

— T AR

2522.001 mewmw&\._wwh v ¥ s | s00f 70 | A

2522.003 ﬂwmwww‘&ﬂwwh By ¥ 5 | s00f 70 | A

2622.006 {2 X207 At Ay 7 K 5 | 500 70 | a

2522.010 | M0 agrumond 5 | s00f 70 | A

2522-011 “wmwwwmmcwwh 9K 5 | 500 70 | a

2522.013 ﬁwu“%ﬂﬂmm_h ? ’ ¥ 5 | s00] 70 | A

2522.014 ﬁﬁ%w&%ﬁw v ¥ 5 | s00f 70 | A

2524.001 |20 P ESE 5 | 20 70 | A

2625.001 | STt o 5 | 0] 70 | A

2531.003 | M4 X458 10 | s00f 70 | A

2632.010 | M3%28CS 10 [ 40| 10 | A

2532.017 zux._n.omiv 5 | 2000 120 | A

2532.032 | M2%12C8 10| 80l 70 | A

2533-005 | M2*8PH 20 | 00| 120 | A

2633.006 | M2} 10PH 20 | 00| 120 | &

2639-003 | MEX 1275 # 0 b 10 | 400 170 | A

M6 %12 hexagon bolt .

39



<  2532.022
. 0405.118
T wt..\d w
1
Lo~ 2530-005 ‘

e — 2532-005

0405-157

2539-003

.

[

G 2
A 2532-022 w

0405-141

2539-004
2505007 o _ ,
2506-007 M -

0405-141

2532-023

2532-021

7,
0405-120

2505-004 |

ﬂ 2506-004

0405-122

0405-137



& #

Wl

CordNo S ho kOB (A KRB froight | Deii. | , #AT SR
0. Name o—,-:,-lh Description Q'ty | Price charge | very Applicable models
0405008 |5 10 7  TH 2T 4 | s0f 1m0 | B
0405-022 N»”mﬂm n.\m ww A 8 |2200] 200 | B
0405-118 | o Nﬁmh:lh_mh,.\p t | 30f 70 | B
0405-119 _wmumw_wnﬂw‘\m“ 2 | so| 120 | B
005120 |, 7 KRS a | ss0] w0 | B
0405-121 Wﬂﬁm ww“m...vz.._n rubber (C) 4 500( 120 8
0405-122 Wﬂ%m ww%nﬂm_”w rubber set ~—MM» 1,600 170 B
0405130 30 4 7 b I 10| 240 | B
0405137 | g\ o th: 7 2 [2000] 700 | B
0405.138 M_.Hms_,ﬂu 7t 2 {2000f 700 | B
0405-139 _HN_M.M n\sw prﬂw __Mn ra00f 700 | B
0405140 £ 20 P St (Nspacer F [5500| 350 | B
each

od05-141 |5 2 % F 3 fau0f 0 | B
0405-157 hhz.\iuwm%cw Mmm.”\nw_ﬂmw. mwﬁmm«mav_az _.» WMo 49.500 - B
0405.905 | HOE-26EH 1% lsisoo] - B
2505001 M2 7 7 * 20 | 2000 70 | A
2605.004 M7 1O T F 10| 2000 70 | a
2506-007 ﬁﬂmom:\:w 7 b 10| 200 7m0 | A
N
2530-005 Mﬁ,\_s_,_mmw HE) 2 | a0 70 | A
2532002 Mwu - Mﬂ_ﬂuww M3x8 10 | 400f 120 | A
26532.005 | g 7 T AT B MIX16 10 | a00| 120 | A
2532.021 Mau e i Max10 10 | eo0| 120 | A
2532.022 Mww e MaxIG 10 | eoof 120 | A
2692028 | G o7 At X0 10 | e00f 170 [ A
2532.024 anmwnﬂwww»wwmn M4x25 10 | eo0| 170 | A
2533-009 “w””“”ﬂnwﬂhwmogi M2x18 - 20 100( 120 A
2634004 |77 5 ¥ 2 2 s M 10 | 100 70 [ &
2630.003 |3 b 10| 40| 170 | B
2639004 mwn,” - exas 10 | 40| 170 | B

41



2531-002

0405-153 ; . - o

0405-153 : 0400-068

¥

] : i :
) 2534004, : L o 0405-111 R4 0405-147
N v _

- 0405
o _
/ .
f A
, \ 2

2533-018  0405-153

0405-151 ﬂ\\\lli

0405-151 \ 0405-153

L7 2533-018

146
0405-144

0405-147

0405-147 0405-133

0405-126
533-020 U ——
0405.156
2505-001
0405-151
0405-147
2533018 2533-019
0405125 - : .
/AM .x_ 0405-124 o 9533.019
. - . . ,/\nllll.ll..
0405132 . [ A 0405124 0405-134

2505-012

N

2505-012 \»@/

0405-124

’ 0405-124 2506-004 mw,,..
@\Iu.l - .

\ e 0405-124 -
el 2505.012 / R /(

oo 2533-019

2533-019
2533-019

2534-011

0405-124
2533-019

0405-148 : A , 0405-149 .
42



5-kNO 5 & wsime A sl @l 2 0T BT wmmmmn
ord No. Name of E,:.ou Description Q'ty | Price charge | very Applicable models
0405-111 m_oﬂﬂ_u_w.“ﬂ\ =4V t {1800 170 .| B
odos123 | ST 2w ® (L) 22 o200 120 | B
each
0405124 | 70 ¥ B e b ®, (L) 2 2000 70 | B
each

0405125 __w.owhowxmwmw 2 | sof 70 | B
0405-126 Woﬂw.ﬂ,ww_w.aﬁmo:w:s::w 2 700) 70 B
0405-132 wmﬂas 1| s50) 120 | B
0405133 | 7 = M A® 7 ¥ 1| 260} 170 | B
0a05-134 | 30 0 T il parvea™® | 2 |aoo] 120 | B
oans14a |2 5T H BT LABX1LEXIL00 | 5 | 3900) 700 | B
0406-146 ‘we[_ %%NL.N;I 7. 45x6.4x1080 | 5 [5100] 700 | B
odos.147 B0 b et : J2 liesoo| 700 | B
0405-148 W—‘H.M\ mwcw,m.”»& 7t %ﬂww:m?:wn —~WMO .m.coo ~ 700 B
0406149 | M FT e E J2 liogoo| 70 | B
0405150 | T B2/~ 1 [2800f 700 | B
0405161 |yt ot = 7 J2 L2200 700 | B
005153 |y o sk Vo w T I 1ag00| 700 | B
0405.156 Wow_ws::&a: 1 [e7500f 1000 | B
0405158 | Byt car | J2 135000 - | B
2505.001 | M2 7 20 | 200 70 | &
2605011 MLat o b 10| 200 7 | B
as05.012 | MiT7 o * 10 | 2000 70 | B
o A SEEIE
2631.002 | 7 b A0 0 5 MXS 10| a0 70 | A
2533-020 —ﬁ””“ﬂﬂaﬂﬂwﬂa?zﬂxwo 10 2001 120 A
2534-004 ewnwuwamhhswz.wmml 10| 100 70 | A
2534-011 .Wwwuﬂmuwnwsﬁwmvﬂ%&bxm 10 | 100} 70 A

43



0405-152 0405-011

25605-001

0533-003
i 0405-152 2532.004
2505-001 N
0405-152 : ..

0533-003
.

0405-1562 0405-162 0405-153

0405-152 2605-006

2506-004 \n_u ¢
2505-006

0405-153

2

— —— 0405-152

F-21
F-22
_
F.25 2537-005
/E E 7 .




Tail blade contractible tube (White)

a- ¥NO 5 % N NI T
Cord No.: Name of parts Description Q'ty | Price nrwnmmc very Applicable models
oa00-154 | 11 7 27 000 HMEERD
0403097 |7, 7 2% V2 77 1 | soof 240 | &
od0s.011 |51 2 | B56| 70 | B
0805127 | 7 L See 1 [1800| 120 | B
0405-128 Ngwwmwcﬂ_“ ¥ 1 | s00] 70 | B
oss-ta1 |47 fm 1| 90| 120 | B
0405.135 [ BeF 7 220 ¢ ¥ 1 | 0| 1m0 | B ,
0405-142 WHMWRWHNS_”vw_way _uwMa 2,700 700 B
0405-147 m.oﬂ.w.n”.hm set Fr1~F-30 _~MMp 16,500 700 B
0405.152 [T E 7 b 1 le00| 70 | B
0405-153 | 1 7 uﬁwmﬂa 7 F IR 1os00] 00 | B
0405-154 | P K 1 [2200] 240 | B
0406-165 “_m.‘w_”n“cw:m mark ”_mem .w.wzﬁmnwo t 2800 240 B
market, For the
oversea markets
2500-049 [ Bre- #10X 8195 2 {1600f 170 | A
2505001 | M27 2+ 20 | 200] 70 | A
2605006 | o * 1 0 277 ¢ 10| 2000 70 | a
o AT w [ o | %
" each
2515-003 _,M,om&m_* v 1 ] 300 240 | A
2532.004 Muw iy Max12 10 | a00| 120 | A
2533-008 M.n”w.mm“ﬂwwrﬂswmagi M2X%6 20 100{ 120 A
2533-005 N.w”m“.“ﬂ:ﬁw.ﬂ,.&a screw M2X8 20 100 120 A
2537-002 ﬂﬂnﬂﬂwm N Ix8 10 ] 10| 70 | a
2537-005 ﬂha\mﬂwm Mo x10 10 [ 100f 70 | A
*Tar
Option
0400069 | 7.5 conteatitle e gy | HEIERR
0400064 |7 - v 7 = FILR 2 - T4E) tm t | 200f 120 | A

45

MolLvﬂ.O Zm%o%sqﬁ Ws.uuo..‘”vﬁw PD...%@ mw_.rm m.m..&mﬁ.n ﬁm_mm >Lwﬂh_‘mmmwh1u
: charge | vecy

0400-125 Nwh\mﬂw”._wﬂwmr\#l ——MMa 500{ 170 B

0403-087 —:Mn_wh.ﬂ_m.ma_mmm;mwl:n nuuwmn 1,800( 170 A

0400089 | 8 i bearing. Lot [2000) 1m0 | A

0408091 | ettt beueng oo [ 4300] 20 | A

0404085 | B Wbt 12 f5600| 240 | B




o F—=WFIALA TV 7 P2 FOBIIHUTTEY, @RI
. Bend the tail drive shaft as shown in the illustration (Scale: 1/1)

f\,

46






A B P B B S A VR

G .@mm?mﬁma@ﬁﬁ»%ﬁ%ﬁﬁmﬂ@%&%ﬁ%ﬁaw@wﬁmﬁ%%ﬁmﬁﬁaﬁ_wﬂﬁ&g%g@m.ﬁw&mﬁgﬁm,.v.a%@Eﬁ@mﬁm@vg@a@ﬁﬁgﬁuﬁgﬁﬁ%ﬁﬁ@m&%ﬁ%ﬁ._gg»&«mm%ﬁm@wmﬁ@vﬁ

T

B S B R B D O B O o B S e e e T T O T T R R O B P R I T ey




